YOOR0902 YOOR0902 5.LUB.OIL SUMP

. =1GM D)=3GMD
Fig.5.LUB.OIL SUMP i S
(C)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTY I R
w ® © O ® @
1 1 728170-01540 SUMP ASSY, LUB OIL 1
2 1 721575-01540  SUMP ASSY, LUB OIL 1
5 2 23893-020002  PLUG PF1/4 . 1
u 5.1 2 23894-020002  PLUG G1/4,HEX. 11 R
2 (E=EXXX) (F=EXXX)
2 6 2 23414-130000 GASKET 13, ROUND 1 1
M 7 2 105430-01690 PLUG, DRAIN 1
] 8 2 43400-500570 SEAL WASHER 24S 1
8 o 1 128270-01720  PAN,LUB OIL 1
m 10 1 128370-01720 PAN, LUB OIL 1 1
2 3 11 1 12817001750  GASKET, OIL SUMP |
%F L 12 1 124000-01750 GASKET, OIL SUMP 1
22 13 4 121450-01751  GASKET, OIL SUMP 11
M.:.. 14 1 121575-01750 GASKET, OIL SUMP 1 1
E 15 1 26116-060202 BOLT M6X 20 12 17 A7 ? 1
m 16 1 26116-060252 BOLT 6X25 23 23
= 17 1 26116-060352  BOLT M6X 35 PLATED .
P 18 1 22217-060000  SPRING WASHER 6 13017 21 21 23 23
19 1 22137-060000 WASHER 6, POLISHED 13 W 21 21 28 23
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FOR MODEL 26
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FOR MODEL 1GM

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 voorosoz  6.MAIN METAL HOUSING(1,2GM(F))

Fig.6.MAIN METAL HOUSING(1,2GM(F)) ol O .
(C)=3GM(F) (F)=3HMF
-
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A ®B © O B 6
1 1 728170-02500 HOUSING ASSY,BEARING 1
2 1 721450-02500 HOUSING ASSY METAL 1
5 2 121450-02110 MAIN METAL ” 1 1
6 2 124450-02220 SEAL, OIL 1 1
6-1 2 124085-02220 SEAL, OIL 1 1 N
(A=EXXX) (B=EXXX)
7 105225-02020 O-RING 1 1
8 26116-080202 BOLT M 8X 20 PLATED 6 6
9 22217-080000 SPRING WASHER 8 6 6
10 721450-02611 HOUSING ASSY 1
12 121450-02160 MAIN METAL(1) 1
13 121450-02071 BOLT 2
105225-02300 BOLT 1

128170-02090 BEARING THRUST
104200-02110 BEARING THRUST
121450-02100 MAIN METAL
121450-02320 MAIN METAL 0.25US
121450-02370 MAIN METAL 0.25US
121450-02310 MAIN METAL 0.25US 1

FOR MODEL 2GM-2GMF
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(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902

3.GEAR HOUSING

YOOR0902 '
5 (A)=1GM (D)=3GMD
Fig.3.GEAR HOUSING (B)=2GM(P) (E)=3HM
(C)=3GM(F) (F=3HMF
= REF. LEV. PARTS NO. DESCRIPTION QTY |
: W ® © O ® 6
m (B=EXXX) (C=EXXX) (E=EXXX)
o 35 1 22217-060000 SPRING WASHER 6 3 3 3 3 3
E 36 1 104271-01950  SHIM SET 1
) 37 1 124950-01951  SHIM SET 1
38 1 121450-01951 SHIM SET 1 1 1 1
39 1 26116-060162 BOLT 6X16 2 2 2 2 2 W
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (FEEXXX)
40 1 128695-01840 PACKING 1 1 W
(E=EXXX) (F=EXXX)
41 il 22137-060000 WASHER 6, POLISHED 2 2 W
(E=EXXX) (F=EXXX)
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FOR MODEL |GM

FOR MODEL, OHM + 3HMF
28

FOR MODEL 2GM* 2GMF

4

2inc.(2) ~ 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD




3inec.(3) ~ 11

w9

Tinec. (1)

YOOR0902

Fig.3.GEAR HOUSING
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FOR MODEL 2GM+ 2GMF

4

2inc.(2)

11

YOOR0902

REF.

~N W N =

o]

9-1

9-2

10
11
12

13

15

16
17

19
20
21

22
23
231

24
25

251

26

27
27-1

28
281

28-2

28-3

29
291

29-2

30
31
32
33
34

34-1

3.GEAR HOUSING

LEV PARTS NO.

728170-01610
728270-01610
728370-01610
26216-080222
121450-01560
(B=EXXX)
26716-080002
? 43400-500410
2 23414-080000
(A=EXXX) (B=EXXX)
2 22212-080000
(B=EXXX)
22315-040010
124060-01050
128170-01510
121575-01510
26116-060502
26116-060802
22117-060000
26116-080852
26116-080302
26116-080952
26116-081152
26116-081202
1 22137-080000
1 121450-01800
1 121450-01801
(B=EXXX)
145410-46960
1 128270-01820
1 128270-01820

NN = o

N

PTG Q=T CHO s QT s & G <l 101 3

1 24101-060054

1 24101-063054

1 24101-063050
(B=EXXX)

1 128170-01830

1 128670-01830

1 121023-01550
1 171016-01550

1 26557-060102
1 28116-060162

1 26116-060122

124160-01751
24321-000350
121000-01850
121575-01860
26116-060142
26116-060142

++ CONTINUE ++

O Gy

AEH._.QZ_
(B)=26M(F)
(C)=3GM(F)

DESCRIPTION

HOUSING ASSY, GEARS
HOUSING ASSY, GEARS
HOUSING ASSY, GEARS
STUD M 8X 22 PLATED
STUD M 8X 22

(C=EXXX)
NUTM 8
SEAL WASHER 8S
GASKET 8, ROUND

(D=EXXX)

SPRING WASHER 8
(C=EXXX)

SPRING PIN 4X 10

PLUG PT1/8

GASKET, GEAR CASE

GASKET, GEAR HOUSING

BOLT M 6X 50 PLATED

BOLT M 6X 80 PLATED

WASHER 6

BOLT M 8X 85 PLATED

BOLT 8X30

BOLT M 8X 95 PLATED

BOLT M 8X115 PLATED

BOLT M 8X120 PLATED

WASHER 8, POLISHED

SEAL, OIL

SEAL TC25 40 8, OIL
(C=EXXX)

OIL SEAL

SEAL SC16 28 6, OIL

SEAL SC16 28 6, OIL

(D=EXXX)

(D=EXXX)

BALL BEARING
BEARING #6305
BALL BEARING
(C=EXXX) (D=EXXX)
BRACKET (B), REAR
COVER, BLIND

COVER, BLIND

LEVER

SCREW 6X10
BOLT 6X16

BOLT 6X12

COVER,FILLER
O-RING 1A G-35.0
COVER, CYL BLOCK
GASKET, COVER
BOLT M 6X 14

BOLT M 6X 14

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

*)

w

(D)=3GMD
(E)=3HM
(F)=3HMF
QTY
B © O™ ®» ®
1
i 1 1 1
4 4 4 4 4
4 4 4 4 4
(E=EXXX) (F=EXXX)
4 4 4 4 4
4 4 4 4 4
4
4 4 4 4 4
(E=EXXX) (F=EXXX)
2 2 2 2
i £ ¥ 4 1
i 4 1 4 1
5 5 5 5 5
2 2 2 B 2
R R T
2 2 2 7 32
2 2 2 2 z
12 12 12 12 12
11111
1t 1 11
(E=EXXX) (F=EXXX)
T 1 111
101
(E=EXXX) (F=EXXX)
I T
i 4 8 4 i
(E=EXXX)
I A B
1 -
(E=EXXX)
11
(E=EXXX) (F=EXXX)
101
(E=EXXX) (F=EXXX)
2 2 T 2
2 2
(E=EXXX)
2 2
(E=EXXX) (F=EX0X)
T T T
T 1 111
3 3 3
11111

K




YOOR0902 voorosoz  1.CYLINDER BLOCK(1,2GM(F))

. A)=1 D)=3GMD
Fig.1.CYLINDER BLOCK(1,2GM(F)) (E=26M(E @-ati
(C)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTy I R
w ® © © ® O
1 1 728170-01560  BLOCK ASSY, CYLINDER 1
o W 2 1 728270-01560  BLOCK ASSY, CYLINDER 1
& . 5 2 124060-01050  PLUG PT1/8 1 s
¢ 3 6 > 105311-01090  PLUG 30 (SUS) . 2 4
) : 7 2 12145001100  LINER, CYLINDER 2
g - 8 2 121450-01203  BOLT, CYL. HEAD 3
€ 9 2 12817001200  STUD, CYL. HEAD 4
~ m 10 2 121450-01210  STUD, CYL. HEAD 3
: 11 2 105025-01220  NUT 10 4
i 12 > 121450-01220  NUT, CYL. HEAD 3
13 2 105425-01250  WASHER 4
. 14 2 121450-01231  BOLT,CYL. HEAD 2
WW 15 > 24311000100  O-RING 1A P-10.0 2
: 16 2 105225-01900  GUIDE,O-RING 2
@ H 17 2 22312080160  PARALLEL PIN 8X 16 g 2
iz 18 > 121450-01990  PLUG 30 1
N 2y 19 2 27243-200000  PLUG 20 1
2 3% (2 20 2 22351-040008  SPRING PIN 4X 8 1
i i) 21 2 23873020000  PLUG PT 1/4 1
g HEHE 22 2 43600-500290  COCK 1/4 o
1 mm = 23 2 128270-01890  SPACER PT1/4 1 w
m m HE (B=E/400019)
Z HHE 2 2 27210-200300  ZINC, ANTI-CORROSIVE 2
& £ 2 2 128270-09300  PLUG NPTF 1" 1
W o221 g 2 5 121750-01920  PLUG 1
281 3 27 2 123210-09310  PACKING i 2
WE 35 m 2 2 27210200200  ZINC, ANTI-CORROSIVE 1
2ERL L2 29 2 128170-09320  FLANGE, ZINC 1
30 2 104211-49160  PACKING 1
31 2 26116-060142  BOLT M6X 14 2
" 32 > 22217-060000  SPRING WASHER 6 2
© 33 2 12145001960  PLUG PF1/4 1
£ 34 2 12145001980  GASKET 1
= 35 2 121450-02100  MAIN METAL 11
s 36 1 128270-01450  CONNECTOR, BY-PATH 1
= 37 1 10558249090  3-WAY JOINT 1
3 1 12424001871  COVER, HO-P 1
39 1 12424001882  GASKET, HYD.OIL PUMP 1
a0 1 26116-080142  BOLT 8X14 4
a1 1 23414-080000  GASKET 8, ROUND 4
a2 1 23061-070200  PIPE 7X 200 11
43 1 124460-77680  RETAINER L
24 1 12817001330  GASKET, CYL. HEAD 1
44-1 1 12817001331  GASKET, CYL. HEAD 1 N
(A=*1981.01)
a5 1 12827001330  GASKET, CYL. HEAD 1
z 451 1 12827001331  GASKET, CYL. HEAD 1 N
U (B=*1980.11)
5 4 1 124160-49480  JOINT, PIPE 1
2 a7 1 124060-32990  PLUG 1
& a8 1 23414-080000  GASKET 8, ROUND 1
* 1 1

49 105583-49910 ELBOW (PT1/4)

REFER 7O Fig.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 voorosoz S8.BREATHER

. =1GM D)=3GMD
Fig.8.BREATHER meumogﬁ meum_._z_
(C)=3GM(F) (F)=3HMF
REF LEV. PARTS NO. DESCRIPTION QTy [ER -
w ® © O & @
1 1 128170-03020 COVER, BREATHER 1
2 1 121000-03020 COVER, BREATHER 1 1 1
3 1 128670-03010  BODE, BREATHER ) 1 1
4 1 128170-03070  GASKET 1
5 1 121000-03070  GASKET 1 1 1
6 1 121450-03071  GASKET 1 1
7 1 26116-060202  BOLT M6X 20 4
8 1 26116-060252  BOLT 6X25 a 4 4
9 1 26116-080142  BOLT 8X14 2 2
10 1 22117-060000 WASHER 6 4 4 4 4
1 1 22137-080000 WASHER 8, POLISHED 2 2
12 1 22217-080000  SPRING WASHER 8 2 2
13 1 128170-03200  PIPE, BREATHER 1
14 1 124000-03200  PIPE, BREATHER 1 1 1
15 1 121000-03200  PIPE, BREATHER 1 1
16 1 101158-03081  VALVE, CHECK 1
17 1 101158-03111  RETAINER 1
18 1 121000-03080  PLATE, SHELTER 1 1 1
19 1 128670-03020  PLATE (A), SHELTER 1 1
20 1 128670-03030  PLATE, BAFFLE 1 1
21 1 128670-03040  STEEL WOOL D34T19 1 1
2 1 26557-040082 SCREW M4X 8 2
23 1 26557-050102  SCREW M 5X 10 2 2z 2
24 1 22217-040000  SPRING WASHER 4 2
m 25 1 22217-050000  SPRING WASHER 5 g 2 2
b 26 1 23080-013000  CLAMP 13,HOSE g 2 2
2%
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FOR MODEL 1GM

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




4,6inc.(4), (6) ~ BT

tinc. (1) ~ 80 2inc.(2) ~ 64

FOR MODEL tGM

3GMF
FOR MODEL 3GM-3HM
3GMD «3HMF,

30

é@;/@ .

9 3l -7 i("éi\ REFER 10 Flg 36 33 @@ ——88)
83—@ ¢7 'é_gg_ B s-@ L
76 17 108 — 57 93——mg7 1)
S 7 82~ O . 07
AN \é o—28 g
A £ 23 P,
2‘-" __\BeFER 10 Fig. 36 ; 3
10!
104~
—27
O —w
NEW TYPE
32 perer 70 Fig.
12 10
Remarks: Remarks:
REFER No.2.3 REFER No.5
For cylinder head assembly of 2GMF & 3GMF, that of 2GM & JGM is to be supplisd. For cylinder head aseembly of 3HMF, that of 3HM ie to be supplied.
Differenoes found in the constituent parts of assembly are as foliow: Differsnces found in the constituent parts of asssmbly are as follow:
"\‘---_\~JFII1I for 2GMF & JGMF Parts for 2GM & 3GM but not inoluded St Parts for 3HMF Parts for 3HMF but not included
Resference No. 38, 48, 47, 48, 49 61 Referanca No. 38, 46, 47, 48, 49 39
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YOOR0902

Fig.11.CYLINDER HEAD

~ BT

(8)

4,5inc. (4),

~ 64

2inc.(2)

~ 60

linc.{1)

1

3inc.{3) ~ 64

FOR MODEL 2GM:2GMF 68

33 ®
75—~€

86

FOR MODEL 1GM

3GMF

REFER 10 Fig. 38

L
=
T
2
o)
b3
ol
(9]

2
I
<
=
I}
@
o
Ly
Q
°
b
[:4
[
g

®

NEW TYPE

Parts necessary for 3HMF but not Included

32 REFER 70 Fig.

Remarks:

Remarkes:

REFER No.5

REFER No.2.3

For oylinder head assembly of 3HMF, that of 3HM is to be supplied,

For aylinder hoad assembly of 2GMF & JGMF, thet of 2GM & 3GM is to be supplied.
Differences found in the constituent parts of assembly are as follow;

Differences found in the constitusnt parts of assembly are as follow:

for IHMF

38, 40, 47, 48, 49

| Raference No.

|

Parts neoessary for 2GM & JGM but not inaluded

L1}

——__ [Puts
Referanca No. ‘as.u,n,u.m

for 2QMF & 3GMF

YOOR0902

20
21
22

23
231

24
25
28

27
28
29

30
31
32

32-1

32-2

33
34

34-1

35
36

37

38
39
40

41
42
43
44
45

45-1

46
47

11.CYLINDER HEAD

LEV. PARTS NO.

728170-11700
728270-11700
728370-11700
721575-11701
721575-11701
105225-11100
104211-11100
105225-11110
104211-11110
121575-11121
105430-11160
124060-11800
105430-11160
128170-11160

RN RN NN NS =S s

(A=EXXX)

124060-11810
104200-11180
104211-11180
27310-070000
27310-070001

NN NN

(A=EXXX)
128170-11340
124950-11340
104211-11370
128170-11350
105225-11350
26736-100002
26776-100002
22137-100000
26216-080622
26216-080652

R RPN NDNDN NN

(B=EXXX)

58}

26216-080702

2 26716-080002

2 22351-040008

2 22351-040010
(A=EXXX)

LS

121000-11050
121000-11050

L)

23873-030000
121575-11670
128695-11670
121450-11680
26116-080202
26116-080252
26116-080222
22217-080000
22117-080000
22137-080000

MR DN DD N

27210-200300
2 124220-09320

L)

++ CONTINUE ++

(B=EXXX)

(A)=1GM
(B)=2GM(F)
(C)=3GM(F)

DESCRIPTION

HEAD ASSY, CYLINDER
HEAD ASSY, CYLINDER
HEAD ASSY, CYLINDER
HEAD ASSY, CYLINDER
HEAD ASSY, CYLINDER
VALVE, SUCTION
VALVE, SUCTION
VALVE, EXHAUST
VALVE, EXHAUST
SPRING, VALVE
GUIDE, VALVE

GUIDE, VALVE

GUIDE, VALVE

GUIDE, VALVE

GUIDE, VALVE

RETAINER, SPRING

RETAINER, SPRING

COTTER 7

COTTER ASSY
(C=EXXX)

SEAL, VALVE STEM

SEAL, VALVE STEM

CAP, VALVE

STUD, SUPPORT

STUD, SUPPORT

NUT M10

LOCK NUT M10 PLATED

WASHER 10,POLISHED

STUD M 8X 62 PLATED

STUD M 8X 65 PLATED
(C=EXXX)

STUD M 8X 70 PLATED

NUTM8
SPRING PIN 4X 8
SPRING PIN 4X10

PIN 4.5X10
PIN 4.5X10

PLUG PT 3/8

COVER

COVER
GASKET,COVER
BOLT M 8X 20 PLATED
BOLT M 8X 25 PLATED
BOLT M 8X 22 PLATED
SPRING WASHER 8
WASHER 8

WASHER 8, POLISHED

ZINC, ANTI-CORROSIVE
PLUG

(D=EXXX)

(D)=3GMD
(E)=3HM
(F=3HMF
- QTY I R
w B © O & 6
1
1
11
1
i
1. 2 3 3
3 3
v 2 B 3
5 5
2 4 6 6 6 6
;
2 3 3 3 3
1
1 R
2 3 3 3 3
2 4 8 B
8 6
2 4 6 6 6 6
2 4 6 6 6 6 N
(E=EXXX) (F=EXXX)
i
4 6 6 6 6
2 4 6 6 6 8
:
2 3 3 3 3
4
2 3 3 3 3
1 2 3 3 3 3
2 4 B 6
4 6 B 5 S
6 5
(E=EXXX)
2 4 6 6 6 6
i
1 R
T T
11w
(E=EA#00019) (F=*1980.07)
T 2 2 T 2
11 1
;
1111
4 2 2 2
2 g B B
2
4 4 3 2
I T B
1 s
(E=EXXX)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO_LTD.




YOOR0902

Fig.11.CYLINDER HEAD

8 ~ &7

- 4),

4,6inc

REFER TO Fig.38 <
S
10 =
101 N
102

3GMF
3GMD«3HMF

FOR MODEL 3GM-3HM

~ 64

2inc.(2)

1

EFER

NEW TYPE
T0 Fi
l
FOR MODEL 2GM

32 .

FOR MODEL. |GM

~ 60

tine. (1

Remarks:

Remarks:

REFER No S

REFER No.2.3

For oylinder heed asaembly of JHMF, that of 3HM is to be supplied.

For oylinder head assembly of 2QMF & JGMF, that of 2GM & 3GM is to be supplied.
Differances found in the constituent parts of assembly are as follow:

parts of assembly are as follow:

found in the

Parts necessary for 3HMF but not included

for 3HMF

38,46, 47, 48, 49

Refaranca No.

|
|

for 2GM & IGM but not included

Parts unnecessary for 2GMF & 3GMF

38, 46, 47, 43, 49

Reference No.

'YOOR0902

REF.

471

48

49
50
51

52
53
54

55
56
57

58
59
60

61
62
63

64
65
66

67
68
69

70
7
72
73
74
75

76
77
82

83
84
87
88
39
92
93

94
95

96
96-1

97
97-1

98
99
100

101

11.CYLINDER HEAD

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
LEV. PARTS NO. DESCRIPTION ~ QTY I R
w B © O 6B ®
2 122780-08320 PLUG i 4 3§ 9 R
(B=*1980.07)

2 123210-09310  PACKING : LI T

2 23414-250000 GASKET 25,ROUND 1 1 1 1

2 26216-080552  STUD M 8X 55 PLATED 2 2

2 121250-11550  BOLT, INT.MANIFOLD z B

2 26716-080002 NUTM8 g n B 2

2 22137-080000 WASHER 8, POLISHED 2 2

2 22117-080000  WASHER 8 2 2

2 26213-080802 STUD M 8X 80 6 6 6

2 26713-080002 NUTM8 8 6 6

2 22217-080000  SPRING WASHER 8 6 6 6

2 22217-080000  SPRING WASHER 8 3 3

2 26213-080182  STUDMB8X 18 3 3

2 26713-080002 NUTM8 3 3

) 121450-11670 COVER 1 1

2 26116-080282  BOLT M8X 28 PLATED 2 2

2 26116-080122  BOLT M8X 12 PLATED 11

2 121250-01710  BOLT M8X 14 11

1 128170-11290  SUPPORT, ROCKER ARM 1

1 121450-11260  SUPPORT, ROCKER ARM LI

i) 121450-11270 SUPPORT, ROCKER ARM 1 2 2 2 2

1 124000-11240 SHAFT, ROCKER ARM ]

1 121450-11240  SHAFT, ROCKER ARM L

1 121550-11240  SHAFT, ROCKER ARM 11

1 121550-11280  SPRING i 2 2 2 32

1 121550-11290  WASHER 4 6 6 6 6

1 22242000140 CIRCLIP 14 2 2 2 2 3z

1 26921-080102 SET SCREW M 8X 10 1 1 1 1 1

1 101147-11900  FLANGE 1 2 3 3 3 3

1 728170-11650 ARM ASSY, ROCKER 2

1 724085-11650  ARM ASSY, ROCKER 4

2 101158-11230  SCREW, VALVE 2 4

2 26756-080002 LOCK NUT M 8 PLATED 2 4

1 721450-11650  ARM ASSY, ROCKER 3 3 3 3

2 101158-11230 SCREW, VALVE 3 3 3 3

2 26756-080002 LOCK NUT M 8 PLATED 3 3 3 3

2 721450-11660  ARM ASSY, ROCKER & & & 5

2 101158-11230  SCREW, VALVE 3 3 3 3

2 26756-080002 LOCK NUT M8 PLATED 33 3 3

1 121000-11420 CHAMBER, FRONT 1 2 3 3

1 121575-11421 CHAMBER, FRONT 3 3

1 124950-11410 CHAMBER, REAR 1 2 3

1 128275-11410  CHAMBER, REAR 1 2 3 3 F

(A=*1980.11) (B=*1980.11) (C="1980.11)
1 121550-11411  CHAMBER, REAR 3
1 128695-11410 CHAMBER, REAR 3 3 F
(E=*1980.11)

1 124950-11450 GASKET, CHAMBER 2 4 6 6

1 121550-11451 GASKET, CHAMBER 6 &

1 101147-11490 INSULATOR 1 2 3 Z

(A=EXXX) (B=EXXX) (C=EXXX)
1 103854-11490 INSULATOR 3 z
(E=EXXX)

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD




YOOR0902

Fig.12.BONNET

4inc.(4) ~ 27

FOR MODEL 3HM:3HMF

2inc.(2) ~ 26

NEW TYPE(E/£00314—)

~ 27-1

4~1inc.(4—1)

14-1

211

~ 26

3inc. (3)

YOOR0902

21
22

2241

23

24
25
26

27
271

28

29
30

31
32
33

34

35

36

37

38

12.BONNET

LEV.

NN NN NN N - - e

LIS I

%)

NN NN

- A

PARTS NO.

128170-11860
728270-11520
728370-11520
728670-11520
728670-11521

104104-03750
128270-03750
121462-03740

104200-03600
128270-03610
121450-03610

104200-03641
128270-03640
160110-66011

22312-030180
22312-030220
24311-000070
22322-030160
24190-080001
24190-080001

26716-060002
22117-060000
22137-060000

124160-01751
24321-000350
128270-11310
121450-11310
128670-11310
121550-11310

128170-11310
26656-080002
43400-500410
124160-11360
24311-000120
121550-03760
121575-03770
22287-080000
26557-050122
26756-050002

22117-050000

(A)=1GM
(B)=2GM(F)
(C)=3GM(F)

DESCRIPTION

BONNET, CYL. HEAD

BONNET ASSY, HEAD
BONNET ASSY, HEAD
BONNET ASSY, HEAD
BONNET ASSY, HEAD

LEVER, DECOMPRESSION
LEVER, DECOMPRESSION
LEVER, DECOMPRESSION

SHAFT, DECOMPRESSION
SHAFT, DECOMPRESSION
SHAFT, DECOMPRESSION

SPRING,DECOMPRESSION
SPRING
SPRING, REGULATOR

PARALLEL PIN 3X18
PARALLEL PIN 3X22
O-RING 1A P-7.0
TAPER PIN 3X16
BALL 1/4, STEEL
BALL 1/4, STEEL

NUT 6
WASHER 6
WASHER 6, POLISHED

COVER/FILLER

O-RING 1A G-35.0
GASKET, BONNET
GASKET, BONNET
GASKET, BONNET
GASKET, BONNET

GASKET, BONNET
DOMED CAP NUT (M8)
SEAL WASHER 8S
KNOB

O-RING 1A P 12.0
CONNECTOR

COLLAR

LOCKING WASHER
SCREW M 5X 12

LOCK NUT M 5 PLATED

WASHER 5

G

(D)=3GMD
(E)=3HM
(F)=3HMF
QTY | R
® © O & 6
1
101
2
11 N
(E=*1980.12)
2 3 3 3 3
3 3 s
(E=EXXX) (F=EXXX)
2 3 3 3 3
3 3 s
(E=EXXX) (FEEXXX)
2 3 3 3 3
1 1 s
(E=EXXX) (F=EXXX)
2 3 3 3 3
2 3 3 3 3
2 3 3
3 3 z
(E=EXXX) (F=EXXX)
2 3 3 3 3
2 3 3 3 3
3 3 N
(E=EXXX) (F=EXXX)
11111
1 1 4 1 4
:
i A
11
1 1 s
(E=EA$00314) (F=E/#00314)
2 3 3 3 3
2 3 3 3 3
11 W
(E=EXX0) (F=EXXX)
3 3 W
(E=EXXX) (F=EXXX)
3 3 W
(E=EXXX) (F=EXXX)
3 3 W
(E=EXXX) (F=EXXX)
3 3 W
(E=EXXX) (F=EX0Q
3 3 W
(E=EXXX) (F=EXXX)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902

Fig.14. EXHAUST MANIFOLD

12

(2) ~ 14

2inc.

13

£
o
ol
I
[=]
(=]
=
[
(=]
'

FOR MODEL 3GM-3GMD

4

Tine. {1)

~ 14

YOOR0902

REF.

O 0o ~N; N =

-
o

14 EXHAUST MANIFOLD

LEV.

LSELS TN SIS B S

= 2N NN N

SR

PARTS NO.

728370-13500
728670-13500
128370-13160
128670-13160
128370-13180
128670-13180
26116-080252
22217-080000

104211-49060
124070-13300
124223-49300
104200-11920
23061-100500
23061-100300

124223-49750
121450-13250
121550-13520
26213-080802
26713-080002
22217-080000

(A)=1GM (D)=3GMD

(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
DESCRIPTION QTY | R
w ® © O & @
MANIFOLD ASSY, EXH. 11
MANIFOLD ASSY, EXH. 1
COVER, MANIFOLD 11
COVER, MANIFOLD ’ 1
GASKET 11
GASKET 1
BOLT M 8X 25 PLATED 5 5 8
SPRING WASHER 8 5 5 6 z
(C=EXXX) (D=EXXX) (E=EXXX)
JOINT PT 1/4 PIPE 11
ELBOW (PT3/8) 1
JOINT, PIPE 111
COCK 1 1 1
PIPE 10X 500 1 1
PIPE 10X 300 101 R
(C=EXXX)

BAND 1 1 1
GASKET, EXH.MANIFOLD 101
GASKET, EXH.MANIFOLD 1
STUD M 8X 80 6 6 6
NUT M8 6 6 6
SPRING WASHER 8 6 6 6

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO,,LTD,




YOOR0902

Fig.15.MIXING ELBOW

9

FOR MODEL 1GM+:2GM

NEW TYPE
6
Y

FOR MODEL 2GM

FOR MODEL 3GM«3GMD -3HM

FOR MODEL 3HMF
2GMF3GMF

voorogoz 15.MIXING ELBOW )
(A)=1GM

(B)=2GM(F)
(€)=3GM(F)
REF. LEV. PARTS NO. DESCRIPTION
1 1 128170-13530 ELBOW, WATER MIXING
2 1 128370-13530 ELBOW, MIXING
3 1 128170-13200 GASKET
4 1 128370-13200 GASKET
5 1 26113-080202 BOLT M8X 20 (STEN
6 1 26113-080202 BOLT M8X 20 (STEN
(B=EXXX)
7 1 22217-080000 SPRING WASHER 8
8 1 26213-080182 STUD M 8X 18
8-1 1 26213-080182 STUD M 8X 18
(B=EXXX)
9 1 26713-080002 NUT M 8
9-1 1 26713-080002 NUT M8

(B=EXXX)

(C)Copy Rights YANMAR CO,,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

(D)=3GMD
(E)=3HM
(F)=3HMF

QTy
w ®» © O & 6
101
1 4 4 4 1
L
T T (R |
4 4 4 4
3
3 3 4 4 4 4
3 3
3
i 3
a




YOOR0902

Fig.16.MIXING ELBOW(U-TYPE/OPTIONAL)

FOR MODEL 3GM-3GMD=3HM

REFER TO Flig.15

FOR MODEL 2GM

REFER TO Fig. 16

<
e FOR MODEL 3HMF
2GMF-3GMF

21

REFER TO Fig. 15

YOOR0802

REF.

16.MIXING ELBOW(U-TYPE/OPTIONAL)

LEV.

TG A CT S S (ST G G S B o T C

I =

PARTS NO.

128270-13600
124070-13520
128370-13600

27233-250000
128270-13620
124070-13300
104214-13580
128270-49250
128370-49250
128690-49250
23000-022000
23000-025000
128270-13610
128370-13610
124000-13200
26213-080222
26213-080702
26713-080002
22217-080000
26113-080402
26113-080602

(A=1GM
(B)=2GM(F)
(C)=3GM(F)

DESCRIPTION

(D)=3GMD
(E)=3HM
(F)=3HMF

QTY

®)

ELBOW, U-TYPE
ELBOW, MIXING
ELBOW, MIXING

(C=EXXX)
PLUG 25
JOINT PT3/8, PIPE
ELBOW (PT3/8)
JOINT
PIPE, COOLING WATER
PIPE, COOLING WATER
PIPE, COOLING WATER
CLAMP 22
CLAMP 25
ELBOW, EXHAUST
ELBOW, EXHAUST
GASKET, SILENCER
STUD M 8X 22
STUD M 8X 70
NUT M 8
SPRING WASHER 8
BOLT M 8X 40
BOLT M 8X 60

(D=EXXX)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

I N N R T e

© o

® @




YOORO0902

Fig.17.CAMSHAFT

|

20
FOR MODEL | GM f
26
25
22 ﬂ
24 & 16
12 2 3

FOR MODEL 2GM+2GMF

FOR MODEL
3GM « 3GMD * 3GMF

FOR MODEL 3HM

oLD TYPE
(E/#—+00478)

FOR MODEL 3HMF 3FM
NEW TYPE

Remarks:
No.5-1: Changed from July, 1980.

(1) Changed sffective engine seriel humber: From E/#00479~(3HM)

Interchangeable provided COVER (Fig.3 No.26~3 171016-01550), BOLT (Fig.3 No.20-1 26116-060162), PACKING (Fig.d No.40
128695-01840), WASHER 6 (Fig.3 No.41 22137-060000), BOLT (No.6 121000~14110) and PLUG (No.7 121000-14550) are replaced
to the original type.

(2) The parts shown in (1) above are included in the camshaft asssmbly.

YOOR0902

REF

s LN =

10
11
12
13
14
14-1

15
16

17

19
20
21
22
23
24
24-1

25
251

26
26-1

27
271

17.CAMSHAFT

LEV. PARTS NO.

128170-14010
128270-14010
128370-14010
121000-14550
128670-14010
728670-14581

TG N Y G Gy

2 121000-14110

2 121000-14550

124060-14090
124000-14090
121575-14090
128170-14100
129350-14100
128170-14150
128170-14150

ST C R G S S

105430-14200
104200-14200
105225-14400
121450-14400
121550-14400
22512-050340
22512-070300
24101-060054
24101-062054
26587-080122
26587-080102

S Y ST Vg G SR G P |

-

26450-050102
26450-050102

-

1 124070-14760
1 124070-14760

1 128170-76790
1 128170-76790

i 128170-07850

(B=E/#00019)

(A)=1GM
(B)=2GM(F)
(C)=3GM(F)

DESCRIPTION

CAMSHAFT
CAMSHAFT
CAMSHAFT

PLUG
CAMSHAFT
CAMSHAFT ASSY

BOLT
PLUG

CAM, FUEL

CAM, FUEL

CAM, FUEL

GEAR, CAMSHAFT
GEAR, CAMSHAFT
NUT, CAM

NUT, CAM

TAPPET
TAPPET

ROD, PUSH
ROD, PUSH
ROD, PUSH
KEY 5X 34

KEY 7X 30
BALL BEARING
BEARING #6205
SCREW M 8X 12
SCREW M 8X 10

BOLT M 5X 10
BOLT M5X 10

PIN
PIN

HANDLE, STARTING
HANDLE, STARTING

LABEL, CAUTION
(G=E/#00012)

(C)Copy Rights YANMAR CO..LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

(D=EXXX)

(G

(D)=3GMD
(E)=3HM
(F)=3HMF
QTY I
® © O 6 ©
1
9.~
11
4
1 1 F
(E=E/#00479)
11w
(E=E#00479)
101 W
(E=E/#00479)
1
G| 1 1 1
1 1 1 | 1
T 1 1 1 1
101z
(E=E/00479) (F=EXXX)
4 6 6 B 6
4 6 B
5 6
1 1 1 1 1
1 4 1 1 1
. . S
i 4 B
(E=EXXX) (F=EXXX)
1 1 1 1 1
I
(E=EXXX) (F=EXX%)
i1 1 1 A
101z
(E=EXXX) (F=EXXX)
1 101 11
U
(E=E/#00018) (F=EXXX)
11 1 w




YOOR0202

Fig. 18.CRANKSHAFT & FLYWHEEL

FOR MODEL. 16M

FOR MODEL 3HM.3HMF .

FOR MODEL 2GM

2GMF

Remarks

(1)NTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.2-1,
19-1,25-1.
2GMF *1982.01

(2)3GMF

YOOR0902

REF.

241

3A
3A-1

4

10
10-1

10-2

11
12
13
14

15
16
17
18
19
181

20
21

22
23
24

25
2541

26
26A
27
28
35
36
37
38

18.CRANKSHAFT & FLYWHEEL

LEV.

1

2
2

(A=EXXX)

2

(A=*1982.05)

2

- d =k A A T S G Qe L i ¢ 11,

O ST S i G G Y

PARTS NO.

728170-21700
724000-21700
724000-21701

(B=E/#04758)

721000-21700
721000-21700
721000-21701

721500-21700
27221-060100
27221-060140

(B="EXXX)

24190-080001

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
DESCRIPTION QTY [
w ® © o ® @
CRANKSHAFT ASSY 1
CRANKSHAFT ASSY 1
CRANKSHAFT ASSY . 1 F A
CRANKSHAFT ASSY 1A
CRANKSHAFT ASSY 1 2
CRANKSHAFT ASSY 1 N 2
(C=EXXX)
CRANKSHAFT ASSY L
PLUG 6X10 { 2 B2 3% 3§ 8
PLUG 6X14 t B & B3 8 R
(C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)

BALL 1/4, STEEL 2 3 3 3 3 R

-

(B="1882.05) (C="1982.05) (D="1982.05) (E=*1982.05) (F=*1982.05)

22312-080160 PARALLEL PIN 8X 16 1 1 1 1 1 1

22512-070120 KEY 7X 12 2

22512-070180 KEY 7X 18 2 2 2 2 2

128170-21200 GEAR, CRANKSHAFT 1

129350-21200 GEAR, CRANKSHAFT 1 1 1 1 1

121450-21540 NUT,CRANK SHAFT GEAR 1 1 1 1 1 1

128170-21250 WASHER, THRUST 1

128170-21650 V-PULLEY 1

128270-21650 V-PULLEY 1

128270-21651 V-PULLEY 1 S 1
(B=EH04758)

128370-21650 V-PULLEY 1 1

128670-21650 V-PULLEY 1

128695-21650 V-PULLEY 1

26776-180002 NUT M18,LOCK 1 1 1 1 1 1

128170-21590 FLYWHEEL W/RING GEAR 1

128270-21590 FLYWHEEL W/RING GEAR 1

128270-21591 FLYWHEEL W/RING GEAR 1 g 1
(B=E/#04758)

128370-21590 FLYWHEEL W/RING GEAR 1

128371-21590 FLYWHEEL W/RING GEAR 1 2

128371-21590 FLYWHEEL W/RING GEAR 1

128670-21590 FLYWHEEL W/RING GEAR 1 1

124950-21600 GEAR, RING 1 1 1 1

104211-21600 GEAR, RING 1 1

121000-21500 BOLT, REAMER 5 5 5

121574-21500 BOLT, REAMER 5 :: 5,

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD




YOOR0902 YOOR0S02 ‘_ @ _U_mn‘uoz

. (A)=1CM (D)=3GMD
Fig.19.PISTON (B)=26M(P) (E)=3HM
(C)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTy IR
w ® © O &
1 1 121000-22090 PISTON W/RINGS 1 2 3 3
2 1 121575-22090 PISTON W/RINGS 3 3
5 2 721000-22500 RING SET . 1 2 3 3
5 6 2 721575-22500 RING SET 3 3
e mﬂ 15 1 105225-22300 PIN, PISTON 1 2 3 3
16 1 104200-22300 PIN, PISTON 3 3
N 17 1 10522522400  CIRCLIP 2 4 6 6
18 1 172100-22400 CIRCLIP 6 6
1 19 1 128170-22470 PISON W/RINGS 2508 1
2.~ 21 2 728170-22540 RING SET 025 1
19
A 17
i ;
15
16
17
18

ATTENTION
As the abovementioned oversize parts are used for Model 1GM exclusively, they are not used for other Models.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO, LTD.




YOOR0902 YOOR0902 20.CONNECTING ROD .
(A)=1GM (D)=3GMD

Fig.20.CONNECTING ROD (B)=26M(F) (B)=3HM
(C)=3GM(F) (Fy=3HMF
REF.  LEV.  PARTSNO. DESCRIPTION QTy I R
w ® © O ® ®©
1 1 705311-23100  ROD ASSY, CONNECTING 12 3 3
2 1 721550-23100 ROD ASSY, CONNECTING 3 3
5 2 105225-23100  BUSH, PISTON PIN 1 2 3 3
6 2 124060-23100  BUSH, PISTON PIN ’ 3 3
7 2 105225-23200  BOLT, ROD 2 4 & 6
8 2 121550-23200  BOLT, CONNECTING ROD 6 6
m 9 2 705311-23600 METAL,CRANKPIN 1 2 3 3
—— @ \ 10 2 721550-23600 BEARING, CRANKPIN 3 3
1 1 10531123380  METAL,PIN US=0.25 t 2 8 3
12 1 121550-23380  BEARING,PIN US=0.25 3 3
1
2
7
8

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 yoorogoz  21.LUB.OIL PUMP )
(A)=1GM (D)=3GMD

Fig.21.LUB.OIL PUMP (B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTY I R
- / ®w ® © O ® ®

728170-32100 PUMP ASSY, LUB. OIL

1 1
3 2 728170-32500 ROTOR ASSY, LUB. OIL 1
/ o 2 12817032200  GEAR, LUB OIL PUMP 1
/\\\\/ / o 10 2 22351-040008 SPRING PIN 4X 8 2
A \ / .w ot 11 2 22522-030100 WOODRUFF KEY 3X10 1
LU 12 2 26776-120002  LOCK NUT M12 PLATED 1
L e 13 2 221174120000  WASHER 12 1
AN \\\ 14 2 26450-060182 BOLT M 6X 18 3
A Y 15 1 128170-32030  GASKET 1

\\ .\ h\\. 16 1 121450-32091 PUMP ASSY, LUB OIL 1 1

16-1 1 121575-32090 PUMP ASSY, LUB OIL 1 1 1 1 1 R

(B=EXXX) (C=EXXX)

\ 24 2 121450-32050 PARALLEL PIN 2 2 2 2 2
— 25 1 121450-32021 GASKET, L.O.PUMP 1 1 1 1 1
28 1 26116-060222 BOLT M 6X 22 PLATED 3 3 3 3 3
27 1 22137-060000 WASHER 6, POLISHED 3 3 3 3 3

2GMF « 3GMD * 3HMF

FOR MODEL 2GM:3GM~3HM

r/i
5o
0

FOR MODEL IGM

(C)Copy Rights YANMAR CO,,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 yoorogoz  23.LUB.OIL STRAINER

: A)=1GM D)=3GMD
Fig.23.LUB.OIL STRAINER e Py
(C)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTy I R
w ® © O BB O
1 il 105430-35010 ELEMENT, LUB OIL 1
2 1 128270-35090 PIPE, OIL INLET 1
3 f 121450-35090 PIPE ASSY, OIL INLET X 1 1
4 1 121575-35090 PIPE, OIL INLET 1 1
10 1 124450-35070 NUT PF1/4 1 1 1 1 1
" 1 121150-35100 FITTINGS 1 1 1
12 1 121370-35080 RETAINER, PIPE 1 1
13 1 26116-060142 BOLT M 6X 14 1 1
14 1 22217-060000 SPRING WASHER 6 1 1
15 1 105430-01690 PLUG, DRAIN 1
16 1 43400-500570 SEAL WASHER 24S 1
17 1 124450-35100 FILTER, LUB. OIL i 1 1 1
\ 18 1 124550-35110  ELEMENT, LUB. OIL 11
; 19 2 124450-35110 O-RING, L.O.STRAINER 1 1 1 1 1 1
\.\ 20 1 728170-35800 BRACKET ASSY 1
22 2 124060-01050 PLUG PT1/8 3
23 2 105225-35290 BOLT 1
24 1 26116-080352 BOLT M 8X 35 2
1 2

22137-080000 WASHER 8, POLISHED

TO Fig. B

REFER

N\

Y

2GMF

FOR MODEL 2GM
/>\

FOR MODEL. |GM
~
~

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 yooroooz  29.LUB.OIL PIPE

; (A)=1GM (D)=3GMD
Fig.25.LUB.CIL PIPE (B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF

REF. LEV. PARTS NO. DESCRIPTION - QTY I R
®w ® © o 6 M

1 1 128170-39200 PIPE, LUB OIL 1
2 1 128270-39200 PIPE, LUB OIL 1
3 1 128370-39200 PIPE, LUB OIL . 1 1
4 1 121575-39200  PIPE, LUB OIL 1 1
5 1 124060-39451  SENDER, OIL PRESSURE 1 1 1 1 1 1
5 6 1 101147-59810 BOLT 8, PIPE JOINT 2
m 7 1 124160-39140 BOLT 10, PIPE JOINT 1 1 1 1 1
9 8 1 124550-59820  BOLT 8, PIPE JOINT 1 3 3 3 3
M 9 1 23414-080000  GASKET 8, ROUND 4 1 5 5
5 10 1 23414-100000  GASKET 10, ROUND 2 2 2 2 2
& 1 1 104884-59170  GASKET 1 1 1
m 1141 1 23414-080000 GASKET 8, ROUND 1 1 1 1 1R
5 (B=EXXX) (C=EXXX) (E=EXXX)
L 12 1 124450-39240 RETAINER, PIPE 1 1 1 1 1
13 1 128170-39010  PIPE (B), LUB OIL 1
14 1 128170-39020  PIPE, LUB OIL 1
15 1 103854-39140  BOLT, PIPE JOINT 4
16 1 23414-120000 GASKET 12, ROUND 8
W 1 105582-39140 RETAINER (A) 1
e N A
= //\..Lr,|wu\ru
W
%

FOR MODEL 3GMe3GMD

FOR MODEL |GM

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 voorossz  26.COOLING SEA WATER PUMP

W A)=1GM D)=3GMD
Fig.26.COOLING SEA WATER PUMP o il o
(C)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO DESCRIPTION QTY I R

Fw w ® © O ® ©
23 R 56 1 22217-060000  SPRING WASHER 6 3

mw £ 57 1 22117-060000 WASHER 6 3

ic 9 58 1 24321-000350  O-RING 1A G-35.0 . 1

2 59 1 128270-42150  BRACKET, C.W. PUMP I T T

a 60 1 22217-080000  SPRING WASHER 8 2 2 2 2w
m (E=EXXX) (F=EXXX)
o

2

o \59

jt
s

3inc.(3) ~ 51

&N
‘\\\
4 BN
o
7
2inc.(2) ~ B0

S .
e B
&23% . |

(P —d
Y
%

2 Y, wltw

N\

linec. (1) ~ 40

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO,,LTD.




YOOR0902

Fig.26.COOLING SEA WATER PUMP

2GMF+3GMF

oD TYPE

FOR MODEL 3HMs3HMF
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26.COOLING SEA WATER PUMP

LEV.

N RO NN NN RN NN = s

N RN DR NN DN DN DN RN

S a SA RN RN RN N

PARTS NO.

128170-42000
128270-42000
121575-42000
128170-42070
104211-42070
124223-42091
128170-42060
124070-42060
121575-42020
128170-42050
104211-42050
124323-42100
26554-040062
26554-040102
24101-060004
24107-062004
24107-062024
128170-42110
124223-42160

124240-91450
104211-42100
124223-42080
124223-42040
104211-42110
124223-42070
22242-000100
22242-000150
22252-000260
22252-000300
22252-000350
128170-42080
104211-42080
121575-42150
128170-42090
104211-42090
124223-42110
26554-040082
104211-42120
121575-42120

104211-42130
124070-42410
124070-42400
26347-080002
124070-42420
124070-42420
105583-49910
128270-49300
121575-49300
26116-080142
22217-080000
104511-78780
26116-060202
++ CONTINUE ++

(A)=1GM
(B)=2GM(F)
(©)=3GM(F)

(D)=3GMD
(E)=3HM
(F)=3HMF

DESCRIPTION
(G

PUMP ASSY, C. WATER 1
PUMP ASSY, C. WATER
PUMP ASSY, C.S.W.
IMPELLER, C. WATER 1
IMPELLER, C. WATER
IMPELLER, C. WATER
SHAFT, IMPELLER 1
SHAFT, IMPELLER
SHAFT, IMPELLER
CAM ki
CAM
CAM, IMPELLER
SCREW M 4X 6 1
SCREW M 4X 10
BALL BEARING 2
BALL BEARING
BALL BEARING
SEAL TC8 22 7, OIL 1
SEAL, OIL

SEAL, OIL 1
SEAL TC10257, OIL

SEAL TC1328 7, OIL

KEY

RING, WATER SEAL

PIECE

CIRCLIP 10 1
CIRCLIP 15

CIRCLIP 26 1
CIRCLIP 30

CIRCLIP 35

COVER, END 1
COVER, C.W. PUMP

COVER

GASKET 1
GASKET

GASKET

SCREW M 4X 8 3
RETAINER

COVER

SPACER

COLLAR

V-PULLEY, C.W. PUMP
U-NUT 8

WASHER

WASHER

ELBOW (PT1/4)
ELBOW 1/4

JOINT PT 3/8

BOLT 8X14

SPRING WASHER 8
V-BELT

BOLT M 6X 20 3

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.
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YOOR0902 voorogoz 27.COOLING FRESH WATER PUMP

Fig.27.COOLING FRESH WATER PUMP (B-20M(P) o
(C)=3GM(F) (F)=3HMF
—llom MODEL mIz__ﬂ REF. LEV. PARTS NO. DESCRIPTION ; QTYy I R
2GMF-3GMF w ® © © & ©

1 il 128695-42010 PUMP ASSY, C.F.W. 1 1 1
2 2 121000-42050 GASKET, BODY 1 1 1
3 2 121000-42100 BODY ASSY, C.W.PUMP 1 1 1
5 3 129350-42200 IMPELLER 1 1 1
6 3 121450-42240 SHAFT, IMPELLER 1 1 1
7 3 121450-42260 FLANGE, V-PULLEY 1 1 1
8 3 121450-42310 SEAL, MECHANICAL 1 1 1
9 3 23871-030000 PLUG PT3/8, SCREW 1 1 1
10 2 728695-43500 BRACKET ASSY, PUMP 1 1 1
12 3 23871-020000 PLUG PT1/4,SCREW 1 1 1
13 2 26117-060352 BOLT M 6X 35 1 1 1
14 2 22117-060000 WASHER 6 1 1 1
15 1 128695-42350 V-PULLEY 1 1 1
16 1 121450-44410 GASKET, BRACKET 1 1 1
17 1 22117-080000 WASHER 8 4 4 4
18 1 22217-060000 SPRING WASHER 6 4 4 4
19 1 22217-080000 SPRING WASHER 8 4 4 4
20 1 26116-060102 BOLT M 6X 10 PLATED 4 4 4
21 1 26116-080952 BOLT M 8X 95 PLATED 3 3 3
22 1 26116-081152 BOLT M 8X115 PLATED 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 voorogoz 28.COOLING FRESH WATER COOLER

. A)=1GM D)=3GMD
Fig.28.COOLING FRESH WATER COOLER gt ey
(C)=3GM(F) (F)=3HMF
_ _. nc. m e w ._ REF. LEV. PARTS NO. DESCRIPTION : QTyY I R
A ® © O B @
‘ 1 1 728290-44500 EXCHANGER ASSY, HEAT 1
2 1 728390-44500 EXCHANGER ASSY, HEAT 1
FOR MODEL 2GMF 28 3 2 128290-44010  TANK, HEAT EXCHANGER - 1
4 2 128390-44010 TANK, HEAT EXCHANGER 1
5 2 128290-44050 COVER, INLET 1
6 2 128965-44050 COVER, INLET 1
7 2 728690-44710 COVER (A) ASSY, SIDE 1 1
9 3 128690-49310 ELBOW il 1
10 3 24311-000160 O-RING 1A P-16.0 1 1
1" 3 26554-050102 SCREW M 5X 10 1 i
12 3 23414-050000 GASKET 5 4| 1
13 2 128695-44090 COCK PT1/8 1 1
14 2) 128695-44070 GASKET 2 2
15 e, 26216-060202 STUD M 6X 20 PLATED 8 8
16 2 22117-060000 WASHER 6 8 8
17 2 26716-060002 NUT 6 8 8
18 2 123682-44190 FILLER W/BALL 1 1
19 2 123672-44200 GASKET 1 1
20 2 128290-44400 CORE ASSY, COOLER 1
21 2 128390-44400 CORE ASSY, COOLER 1
22 2 124790-44470 PIN 2 2
23 b} 24311-000700 O-RING 1A P-70.0 2 2
24 2 121450-11680 GASKET,COVER il
25 2 128390-44490 GASKET 1
26 2 128290-44480 COVER, TANK 1
27 2 128390-44480 COVER, TANK 1
28 2 26116-060162 BOLT 6X16 4 4
29 o 43600-500290 COCK 1/4 1 ]
30 2 26116-080202 BOLT M 8X 20 PLATED 4 4
31 2 124160-49480 JOINT, PIPE 2 2
32 1 124460-77680 RETAINER 1 1
33 1 23061-070300 PIPE 7X 300 2 2
FOR MODEL 3GMF 34 1 124722-59050 CLAMP 9 1 1
35 1 128290-13250 GASKET 1
36 1 121450-13250 GASKET, EXH.MANIFOLD 1
37 1 26116-080852 BOLT M 8X 85 PLATED 4
38 1 26116-080902 BOLT M 8X 90 PLATED 4
38 1 26216-080852 STUD M 8X 85 PLATED 2
40 1 26216-080902 STUD M 8X 90 PLATED 2
41 1 26716-080002 NUTM8 2 5

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.
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Fig.29.C.F.W.COOLER(3HMF)

FOR MODEL 3HMF

OLD TYPE

linc.2 ~ 30

YOOR0902

REF.

11

w

32
33
34
35
36
37
38

39

29.C.F.W.COOLER(3HMF)

LEV.

w

S RN NN DN RN WO DR R

SV VT GRS N QN G ¢

PARTS NQ.

728695-44500
728695-44501

128695-44010
128695-44050
23873-010000

728690-44710

128690-49310

24311-000160

26554-050102

23414-050000

128695-44090
128695-44070
26216-060202
22117-060000
26716-060002
123682-44190
123682-44220
123672-44200
26116-060162
128695-44400
124790-44470
24311-000700
120345-13160
128695-44480
43600-500290
26116-080202
124160-49480
23897-030002
23414-170022
124070-13300

124460-77680
23061-070300
124722-59050
121550-13520
26116-080902
22217-080000
26216-080902
26716-080002

(A)=1GM
(B)=2GM(F)
(©)=3GM(F)

(D)=3GNMD
(E)=3HM
(F)=3HMF

QTY

DESCRIPTION

®w  ®
EXCHANGER ASSY, HEAT
EXCHANGER ASSY, HEAT

TANK, HEAT EXCHANGER '
COVER, SIDE
PLUG PT 1/8

COVER (A) ASSY, SIDE
ELBOW

O-RING 1A P-16.0
SCREW M 5X 10
GASKET 5

COCK PT1/8

GASKET

STUD M 6X 20 PLATED
WASHER 6

NUT 6

FILLER W/BALL
CHAIN

GASKET

BOLT 6X16

CORE ASSY, COOLER
PIN

O-RING 1A P-70.0
GASKET

COVER

COCK 1/4

BOLT M 8X 20 PLATED
JOINT, PIPE

PLUG PF3/8

GASKET 17

ELBOW (PT3/8)

RETAINER

PIPE 7X 300

CLAMP 9

GASKET

BOLT M 8X 90 PLATED
SPRING WASHER 8
STUD M 8X 90 PLATED
NUTM8

(C)Copy Rights YANMAR CO,LTD and YANMAR AGRICULTURAL EQUIPMENT CO,LTD
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Fig.31.COOLING WATER PIPE
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REFER TC Fig.

YOOR0902

REF. LEV. PARTS NO. DESCRIPTION
i \ﬂﬂ/ﬂw, ; \MW» 1 1 128170-49010  PIPE, COOLING WATER
\ E T % 2 1 12827049010  PIPE, COOLING WATER
By 8 nw..ww 21 1 128270-49110  PIPE, COOLING WATER

: (B=E/#00643) (C=E/#00380)
m 22 1 128270-49010  PIPE, COOLING WATER

2 (B=E#02383) (C=E/01668)
i 3 1 128170-49040  PIPE, COOLING WATER
' 4 1 128270-49020  PIPE, COOLING WATER
5 1 128370-49020  PIPE, COOLING WATER
e\ 6 1 128370-49030  PIPE, COOLING WATER
N 6-1 1 121370-49040  PIPE, COOLING WATER

(C=E#00012)
/\ 7 1 128170-49050  PIPE, COOLING WATER
o / - 8 1 128270-49050  PIPE, COOLING WATER

=X S s 1 23000-022000  CLAMP 22
A , z 10 1 23000-025000 CLAMP 25
- Q_W o 11 1 23297-200061  RETAINER 20X 6
o o o . 114 1 124070-49310  RETAINER
g (B=*1980.09) (C=*1980.09)
= 12 1 26116-060122  BOLT 6X12
" T 13 1 22137-060000 WASHER 6, POLISHED
FgE 5
P U - zmwa
- A —

\A‘
A
o
i REFER TO Flg.

X D)
TS

REFER TQ Fi1g. 238

o

31.COOLING WATER PIPE
(A)=1GM

(B)=2GM(F)
(C)=3GM()

{C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO,,LTD.
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YOOR0902 voorogo2 32.C.W.PIPE(2,3GMF,3HMF)

Fig.32.C.W.PIPE(2,3GMF,3HMF) R g
(C)=3GM(F) (F)=3HMF
K REF.  LEV. PARTS NO. DESCRIPTION QTY I R
,m m w ® © O & ¢
8 1 1 12867049010  PIPE (B), C.WATER 1
I 2 1 128690-49010 PIPE (B), C. WATER 1 1 1
3 1 121575-49020  PIPE (B), C. WATER 1
- 4 1 128370-49030  PIPE, COOLING WATER 1
= 4-1 1 121370-49040  PIPE, COOLING WATER 1 R
2 (E=E/#00019)
_ww 5 1 128270-49050  PIPE, COOLING WATER 1
s 6 1 23000-022000  CLAMP 22 2
o 7 1 23000-025000 CLAMP 25 4 4 6 4
M 8 1 121575-49310 CLAMP 1 1
o 81 1 124070-49310 RETAINER 1 1 N
= (E=*1980.09) (F=*1980.09)
g 9 1 26116-060102  BOLT M6X 10 PLATED 11 i
w 10 1 22137-060000  WASHER 6, POLISHED 11 1
" 1 121575-49310 CLAMP 1 1 1
12 1 128695-49520 PIPE (E), C. WATER 1 1 1
5 13 1 128695-49530 PIPE (F), C. WATER | 1 1
2 14 1 128695-49020 PIPE (C), C. WATER 1
2 1441 1 124770-49040  PIPE, COOLING WATER 11 18
o (F=EXXX)
i 15 1 128695-49530 PIPE (F), C. WATER 1
16 1 128290-49510  PIPE, COOLING WATER T
17 1 23000-041000  CLAMP 41 6 6 6

OLD TYPE

"~ REFER TO F1g.33

FOR MODEL 3HM

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 voorosoz 33. THERMOSTAT
Fig.33. THERMOSTAT o) Erarhl

(C)=3GM(F) (F)=3HMF

REF. LEV PARTS NO. DESCRIPTION Q1Y I R

FOR MODEL IGM w ® © ® 6 6O

4 1 105582-49200  THERMOSTAT 111 12
g 10 2 2 1 127610-91340  SWITCH, THERMO R R T T
241 1 128275-91340  SWITCH, THERMO(®65C | 1111 N
__ m S ~ (A=Ef#01256) (B=*1980.12) (C=*1980.12) (D=*1980.12) (E=*1980.12)
12 3 1 128270-49100  BRACKET, THERMOSTAT 11
m,l’,f 4 121575-49100  BRACKET 1
e/ 5 121450-44410  GASKET, BRACKET o1
6 26116-080602  BOLT M 8X 60 PLATED 4 4 4 3
7 26116-080502  BOLT M 8X 50 PLATED 1
8 128170-49150  COVER, THERMOSTAT ' R
9 121575.49150  COVER, THERMOSTAT 1
10 104211-49160  PACKING 1 4 1 A
1 121575-49160  PACKING 1
12 26116-060202  BOLT M6X 20 2 2 2 2
13 26116-080202  BOLT M 8X 20 PLATED 1
14 22217-080000  SPRING WASHER 8 4 4 4 5
15 22117-060000  WASHER 6 2 2 2 2
104271-49060  JOINT 1
17 124070-13300  ELBOW (PT3/8) 1

22351-040008 SPRING PIN 4X 8 1
26116-080282 BOLT M 8X 28 PLATED
26116-080652 BOLT M 8X 65 PLATED
121750-49800 THERMOSTAT
127610-91350 SWITCH, THERMO
127610-91360 SWITCH, THERMO
128690-49530 COVER, THERMOSTAT
124736-49540 GASKET, THERMO.
22137-080000 WASHER 8, POLISHED
23871-030000 PLUG PT3/8 SCREW

-
(o]
G A G G QG (G P QG QG Qe G e §

AR 4 A A s oA
STC X PG g ¢
AN S A A s o

FOR MODEL 3HMF
2GMF

(C)Copy Rights YANMAR CC.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




voorosoz  34.FUEL INJECTION PUMP

YOORO0902
. (A)=1GM (D)=3GMD
Fig.34.FUEL INJECTION PUMP (B)=2GM(F) (E)=3HM
(©)=3GM(F) (F=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTY I R
w ® © O ® O
3 2 22137050000  WASHER 5, POLISHED f B ® & &
39 2 104271-51450  PIECE, GUIDE 1
40 2 124950-51450 PIECE, GUIDE y 2 3 ] 3 )
41 2 174307-51460 PIN 1
42 2 121150-51460 PIN 1 1 1 1
43 2 104271-51460 CIRCLIP 1
48 2 124220-51890 RIVET, LABEL 2 2 2 2 2 2

REFERNo.10-1, 11-1, 13-1, 13-2
1. When replacing the plunger (10~1, 11-1) or the valve (13-1, 13-2) replace all the quantities required per engine simultanecusly

with new ones.
2. New type pump assembly has been supplied since 1981, July.
3. Applicable engine numbers: 1GM 02350~, 2GM 02252~ , 3GMD 01615~, 3HM 00891 ~, 3HMF 00023~)
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 voorasoz  34.FUEL INJECTION PUMP

i A)=1GM D)=3GMD
Fig.34.FUEL INJECTION PUMP o B
(C)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION - QTY I R
16 w ® © O & @
. 1 1 728170-51700  PUMP ASSY, F. INJECT 1
e : 141 1 728170-51101  PUMP ASSY, F. INJECT 1 N
17 (A=E/#02350) :
1 mrjm 2 1 728270-51700  PUMP ASSY, F. INJECT 1
S e % 21 1 728270-51101  PUMP ASSY, F. INJECT 1 N
(B=E/#02252)
13+ 14 < 3 1 728370-51700  PUMP ASSY, F. INJECT 101
j@ 341 1 728370-51101  PUMP ASSY. F.INJECT. 11 N
m (C=*1981.07) (D=E/#01615)
7 4 1 721575-51700  PUMP ASSY, F. INJECT 1 1
41 1 728696-51100  PUMP ASSY.F.INJECT. 11 N
12 !li|@ (E=EA#00991) (F=EA00023)
5 2 128170-51010  BODY, FUEL I. PUMP 1
6 2 124950-51010  BODY, FUEL |. PUMP 1
7 2 128370-51010  BODY, FUEL |. PUMP 101
8 2 121450-51010  BODY, FUEL |. PUMP 101
g 2 128370-51010  BODY, FUEL |. PUMP 101
10] 5 10 2 128170-51100  PLUNGER W/BARREL i 2 & 3
1 8 10-1 > 128170-51101  PLUNGER W/BARREL 12 3 3 s
7 (A=E/#02350) (B=Ef#02252) (C=*1981.07) (D=E/#01615)
] 11 2 121575-51100  PLUNGER W/BARREL 3 3
g 1141 2 128696-51100  PLUNGER W/BARREL 3 3 s
(E=E/#00991) (F=E#00023)
12 2 124950-51270  GASKET 1 2 3 8 3 3
13 2 124060-51300  VALVE W/SEAT, DELIV. 12 3 3 3 3
131 2 128170-51300  VALVE W/SEAT, DELIV. 12 3 3 s
(A=E##02350) (B=EA#02252) (C=*1981.07) (D=E#Q01615)
132 2 128696-51300  VALVE W/SEAT, DELIV. 3 3 s
18 (E=E#00991) (F=E/00023)
20 14 2 124550-51350  GASKET, DELIVERY 1 2 8 & & 3§
21 15 2 124550-51320 SPRING, DELIV. VALVE 1 2 3 3 3 3
16 2 124550-51341  RETAINER i 2 & & a3 @
1 17 2 124550-51370  O-RING, DELIVERY T 2 8 8 8 B
18 2 124950-51510  PINION 1 2 3 3 3 3
oo @ M m 2 124950-51190  SPRING, PLUNGER t 2 3 3 3 3
S 2 124950-51170  RETAINER A 1. 2
27 > 1) 2 174307-51170  RETAINER A 3 3 3 3
= 2 2 174307-51181  RETAINERB 1 2 3 3 3 3
23 2 724550-51520  GUIDE, PLUNGER 12 3 3 3 3
25 3 711100-51540  ROLLER ASSY i 4 & & ® 3
231-26— 2 3 174100-54120  PIN, ROLLER 1 2 3 3 3 3
L mm!% . ) 27 2 174307-51700  SHIM SET t 2 3 3 3 3
_ 28 2 103854-51251  PIN, PLUNGER 11111
- g , 29 2 128170-51500  RACK, CONTROL 1
30 2 124085-51500  RACK, CONTROL 1
31 2 121450-51500  RACK, CONTROL 1111
32 2 124950-51640  SHIM SET, CONTROL 1 2 2 2 2
33 3 124950-51650 PLATE 1 2 2 = 2
34 3 124950-51670  PIN i & 2 g 3
35 2 103854-51660  SCREW t 2 2 2 2
REFERNo.10~1, 11-1, 13-1, 13-2 36 2 26587-050122  SCREW M5X 12 f 5 2 & 2
1. When replacing the plunger (10-1, 11-1) or the valve (131, 13-2) replace all the quantities required per engine simultaneously 36-1 2 26587-050102 SCREW M 5X 10 1 2 2 2 2 N
with new ones. (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
2. New type pump assembly has been supplied since 1981, July. 37 2 22217-050000  SPRING WASHER 5 1 2 2z 2 2
3. Applicable engine numbers: 1GM 02350~, 2GM 02252~, 3GMD 01815~, 3HM 00891~, 3HMF 00023~) ++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 voorogoz 39.FUEL FEED PUMP

Fig.35.FUEL FEED PUMP Sty Baki
(C)=3GM(F) (F)=3HMF
4 REF. LEV. PARTS NO. DESCRIPTION QTY IR
5 \ w ® © O B @
1 1 105582-52010 PUMP ASSY, FUEL FEED 1
2 1 121256-52020 PUMP ASSY, FUEL FEED 1 1 1 1 1
3 1 121400-01850 GASKET, F.FEED PUMP 1 1 1 1
341 1 121520-01850 GASKET, F.FEED PUMP 1 1 1 1 1 1 R
(A=*1981.01) (B=*1981.01) (C="1981.01) (E=*1981.01)
4 1 26116-060162 BOLT 6X16 2 2 2 2 2 2
5 1 22217-060000 SPRING WASHER 6 2 2 2 2 2 2
6 1 105582-59150 BOLT, PIPE JOINT 1 1 1 1
T 1 124772-59650 UNION 1 1 1
8 1 124772-59660 JOINT 1 1 1 1 1 1
9 1 124772-59670 CAP NUT 1 1 1 1 1 1
10 1 128370-59650 JOINT, PIPE i 1 1 1
11 1 23414-080000 GASKET 8, ROUND 1 1 2 1 2 2

FOR MODEL 2GM<3GMD

FOR MODEL 3GM-3HM«3HMF
2GMF-3GMF

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YO0R0902 vooroso2  36.FUEL INJECTION VALVE

Fig.36.FUEL INJECTION VALVE (B=2oME) Ersim
(C)=3GM(F) (F)=3HMF
REF LEV. PARTS NO DESCRIPTION QTY | R
w ® © O & ®
1 1 728170-53100  VALVE ASSY, F.INJECT 1 2 3 3
2 1 724080-53101  VALVE ASSY, F.INJECT 3 3
3 2 103854-53100  BODY, F.l. VALVE 1 2 3 3 3 3
4 2 124770-53000  NOZZLE ASSYF.INJECT ~ 1 2 3 3 3 3
5 2 128170-53080  HOLDER, VALVE W/CASE 1 2 3 3
6 2 104200-53080  HOLDER, VALVE W/CASE 3 3
7 2 113200-53110  SPINDLE, INTER t 2 B 3 3 8§
8 2 104211-53120  SPRING, NOZZLE 1 2 3 3
9 2 103854-53120  SPRING, NOZZLE 3 3
91 2 104211-53120  SPRING, NOZZLE 3 3 R
(E=EXX) (F=EXXX)
10 2 113200-53120  SHOE, SPRING 1 2 3 3 3 3
1 2 110250-53150  SHIMSET 1 2 3 3 3 3
REFER TO Fig. 11 12 2 103854-53180  RETAINER, NOZ.SPRING 1 2 3 3 3 3
13 2 172100-53200  GASKET i 2 &% 3 3 8

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO, LTD.




YOOR0902 vooragsoz  38.FUEL PIPE

. = D)=3GMD
Fig.38.FUEL PIPE e e Sy
(C)=3GM(F) (F)=3HMF
ﬁ REF. LEV. PARTS NO. DESCRIPTION ; QTY I R
g w ® © O 6B ¢
P 44 1 23414-080000 GASKET 8, ROUND 2 4 6 6 6 6
m 45 1 103854-59191 BOLT W/PLUG & SEAL 1 1 1 1 1 1 W
wl (A=EXXX) (B=EXXX) (C=EXXX) (O=EXXX) (E=EXXX) (F=EXXX)
- \ 46 1 128290-59810 PIPE (1), F. INJECT. 1
) 2 5 47 1 128390-59810 PIPE (1), F. INJECT. 1
. @ N A / \ =t ; 48 1 128290-59820 PIPE (2), F. INJECT. 1
3 d SRS 5 49 1 128390-59820 PIPE (2), F. INJECT. 1
3 L \ 50 1 128390-59830 PIPE (3), F. INJECT. 1
51 1 128290-59010 PIPE (A) ASSY, FUEL 1
52 1 128390-59010 PIPE (A) ASSY, FUEL 1
53 1 128290-59080 PIPE (B), FUEL 1
54 1 128320-59080 PIPE, FUEL OIL 1

3GMF|

FGA
/@'
e

Me3GMD

FOR MODEL 3GM-:3GMD«3HM»3HMF

REFER TO Fig.

- 38

OLD TYPE
M——a
&

FOR MODEL 2GM»2GMF

FOR MODEL (GM
REFER TO Fig.

OLD TYPE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 voorosg2 38.FUEL PIPE

i A)=1GM (D)=3GMD
Fig.38.FUEL PIPE meuwogi o oy
(©)=3GM(F) (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION : QTY I R
w ® © O ® @®
1 1 128170-59810  PIPE (A), F. INJECT. 1
2 1 128270-59810  PIPE (A), F. INJECT. 1
3 1 128370-59810  PIPE (A), F. INJECT. 3 i
4 1 121550-59810  PIPE (A), F. INJECT. 1
5 1 128695-59810  PIPE (1), F. INJECT. 1
6 1 128270-59820  PIPE (B), F. INJECT. 1
7 1 128370-59820  PIPE (B), F. INJECT. 11
8 1 121550-59820  PIPE (B), F. INJECT. 1
9 1 128695-59820  PIPE (2), F. INJECT. 1
10 1 128370-59830  PIPE (C), F. INJECT. 1
1 1 12155059830  PIPE (C), F. INJECT. 1
12 1 12869559830  PIPE (3), F. INJECT. 1
13 1 121450-59850  BRACKET (A) TN N
14 1 12332559100  RETAINER 2 2 2 z
(B=*1980.11) (C=*1980.11) (E=*1980.11)
15 1 123325-59110 COVER 2 2 2
151 1 122780-59100  RETAINER 1 R
(B="1980.12)
152 1 123372-59100 CLAMP 1 2 2 2 2 R
(B=*1980.12) (C=*1980.12) (E=*1980.12)
16 1 121250-59860  RETAINER (B) 111
w 17 1 121250-59860  RETAINER (B) 1 z
N 3 (B=*1980.11)
£ ¢ 04 18 1 26116-060102  BOLT M6X 10 PLATED z 2 2 2 2
- RN | 19 1 26116-060162  BOLT 6X16 4 4 4 4 4
8 LHy) . 19-1 1 26116-060162  BOLT 6X16 2 K
g &) g (B=EXXX)
& &—3 & 20 1 128170-59010  PIPE (A) ASSY, FUEL 1
K P 21 1 128270-58010  PIPE (A) ASSY, FUEL 1
2 1 128370-59010  PIPE (A) ASSY, FUEL 1
23 1 128670-59010  PIPE (A) ASSY, FUEL 1
- 24 1 128690-59010  PIPE (A) ASSY, FUEL 1
a2 25 1 128170-59080  PIPE (B), FUEL OIL 1
a E 3 2% 1 128270-59080  PIPE (B), FUEL OIL 1
8 = E 27 1 128370-59080  PIPE (B), FUEL OIL 1
& e . 2 1 12867059080  PIPE (B), FUEL OIL 1
2 g o 29 1 128690-50080  PIPE 1
2 H 30 1 124450-39240  RETAINER, PIPE 111
= 31 1 22117-080000  WASHER 8 11
32 1 105582-59150  BOLT, PIPE JOINT R R T T B
33 1 23414-080000  GASKET 8, ROUND 2 2 = 2 2 2
i 7 34 1 124060-59380  PLUG 111111z
wﬁ%\ (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (ESEXXX) (F=EXXX)
&/ 35 1 180110-51910 GASKET, PLUG 1 1 1 1 1 1 z
e (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
36 1 103854-59200  BOLT 12, PIPE JOINT 11 1 1 1 1z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXxX) (E=EXXX) (F=EXXX)
a7 1 23414-120000  GASKET 12, ROUND 6 6 6 6 6 6
p 38 1 23857-060000  JOINT BOLT 6 2 2 2 2 2 2
e 39 1 104264-50030  JOINT 8, PIPE 1
mﬂ 40 1 105311-59500  PIPE, FUEL RETURN 1
i 41 1 128370-59500  PIPE, FUEL RETURN 19
2 42 1 121575-59500  PIPE, FUEL RETURN 11
- 43 1 101147-59810  BOLT 8, PIPE JOINT t 2z 3 8 3 3

++ CONTINUE ++
(C)Copy Rights YANMAR CO.LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 voorogoz 39.GOVERNOR DRIVING i
Fig.39.GOVERNOR DRIVING e Eovren

(C)=3GM(F) (F)=3HMF

W REF. LEV PARTS NO. DESCRIPTION QTY I R
@ w ® © o 6 6
m 1 1 128170-61100 SUPPORT ASSY, GOV. 1
M 2 1 721575-61520 SUPPORT ASSY, GOV. 1 1 1 1 1
m 9 1 22351-040008 SPRING PIN 4X 8 . 2 1 1 1 1 1
0 10 1 121000-61600 SLEEVE, GOVERNOR 1 1 1 1 1 1
% 1" 1 121575-61710 NEEDLE BEARING 1 i 1 1 1 1
o 12 1 121575-61720 COLLAR, BEARING 1 1 1 1 1 1
m 13 1 728170-61560 LEVER ASSY, GOV. 1
a 14 1 721500-61560 LEVER ASSY, GOVERNOR 1 1 1 1 1
8 19 2 22322-030200 TAPER PIN 3X20 2 2 2 2 2 2
W 22 2 22351-030012 SPRING PIN 3X12 1 1 1 1 1 1
x 23 1 121575-66310 SPRING, STARTING 1 1 1 1 1 1
= 24 1 128170-61620 BRACKET 1
25 1 121575-61620 SUPPORT 1 1 k 1 1
26 1 122410-61650 BEARING, NEEDLE 2 2 2 2 2 2
27 1 22351-040008 SPRING PIN 4X 8 2 2 2 2 2 2
28 4 26116-060302 BOLT M 6X 30 PLATED 2 2 2 2 2 2
29 1 22217-060000 SPRING WASHER 6 2 2 2 2 2 2
30 1 104211-42130 SPACER 1 1 1 1 1 1
31 1 22242-000100 CIRCLIP 10 1 1 1 b 1 i
32 1 128170-61160 LEVER ASSY, CONTROL 1
33 1 121575-61160 LEVER ASSY, CONTROL 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




‘YOOR0902

Fig.40.REGULATOR LINKS

REFER TO Fig.43 FOR MODEL IGM

REFER TC Fig.3

FOR MODEL 2GM*3GM-3GMD«3HM « 3HMF
2GMF-3GMF

\)

'YOOR0902

40.REGULATOR LINKS

LEV.

[ P G GRS

AT g

PARTS NO.

121575-66051
128170-66010
128270-66010
128170-66200
128270-66200
121575-66200

128170-66090
121000-66090
26716-080002
22117-080000
24311-000090

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(©)=3GM(F) (F)=3HMF
DESCRIPTION QTY I R
wn ® © O B& O
HANDLE, REGULATOR 1 1 1 1 1 1
SPRING, REGULATOR 1
SPRING, REGULATOR 5 1 1 1 1 1
SPRING, REGULATOR 1
SPRING, REGULATOR 1 1
SPRING, REGULATOR 1 1 1 1 1 R
(B=EA£00019) (C=E#00012)
LEVER ASSY, REGULAT 1
LEVER ASSY, REGULAT il 1 1 1 1
NUT M 8 1 1 1 1 1 1
WASHER 8 1 1 1 4 1 1
O-RING 1A P-9.0 1 i 1 1 1 1
1 1 1 1 1

22242-000120

CIRCLIP 12

(C)Copy Rights YANMAR CQ.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




‘YOOR0902 YOOR0902 43.SPEED REMOTE CONTROL

Fig.43.SPEED REMOTE CONTROL (Br=26M(E [
(C)=3GM(F) (F)=3HMF
W e REF LEV. PARTS NO. DESCRIPTION i QTY I R
& s mw @w ® © O B 6
s | 500 1 1 128170-67100  BRACKET, CABLE 1
888 2 1 128270-67100  BRACKET, CABLE 1
812888 3 1 105311-67100  BRACKET, CABLE 3 L
3 |x R 4 1 128695-67100  BRACKET, CABLE 1
.78 " 5 1 41710000410  CLAMP P4 4 4§ 1
83 2 6 1 105311-67200  RETAINER, JOINT O A T
P N 10 2 22242-000100  CIRCLIP 10 f o4 1F 14 1 4
=z - 1 1 22414-250150  COTTER PIN 2.5X15 11111
A 8 12 1 26557-050122  SCREW M 5X 12 2 2 2z 2 2
g o= u 1241 1 26557-050102  SCREW M5X 10 2 2 R
g (E=EXX%)
2 = 13 1 22217-050000  SPRING WASHER 5 2 2 2
S SN ; 14 1 22217-050000  SPRING WASHER 5 2 2 z
T % (B=EXXX) (C=EXXX)
15 1 26116-060142  BOLTM6X 14 2 1 2 2 2
1541 1 26116-080122  BOLT 6X12 12 2 R
(B=EXXX) (C=EXXX)
16 1 22217-060000  SPRING WASHER 6 2 2 2 2 2 2
17 1 26716-060002  NUT 6 1
18 1 22137-080000  WASHER 6, POLISHED 2 2 2 2 2
18 1 128170-67580  BRACKET, CABLE 1
20 1 121575-67580  BRACKET, CABLE i 4§ o
21 1 121574-86320  RETAINER 1
2 1 26116-060102  BOLT M6X 10 PLATED 1
3 23 1 26116-080142  BOLT 8X14 [
g 24 1 22217-060000  SPRING WASHER 6 1
d 25 1 22137-080000  WASHER 8, POLISHED o111
g 2% 1 26116-060122  BOLT 6X12 2 1
-
[+4
[=]
L
N

- 41

REFER TO F1

REFER TO Fig. 40

Remarks
(1)2GMF

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO, LTD.




YOOR0902

Fig.52.WIRE HARNESS

0

FOR MODEL 1GM  » 37 ° ®

mw FOR MODEL A -
2GM*3GM-3GMD R e

?

RPN

= C.W temperature
sensor

9 iﬂ’
&

@ e

FOR MODEL
2GMF - 3GMF +3HM *3HMF

£ L.O.pressure sensor

FOR MODEL IGM &% FOR MODEL ¢
m%m 1 2GM-3GM*3GMD
4

tan) | Bottery
Switch

OLD TYPE

FOR MODEL.
Z2GMF *3GMF *3HM *3HMF

. \
6 .M P NOTE: 1. Use BATTERY CABLE (D-@+(® of Wmm? for lotal
9 8. lorgth of lessthan 2.5m. 40mm? for lessthan 5m.
here . Extension cord; Up to 2(6m) usable bul beyond 3orohibited.
- Symbols (A). (& sre. show the wire connsctions.
Wire harness end narked woth "% is not used in this medel

W)
oo

Remarks

(1)INTERCHANGEABLE BY SIMULTANEQUS
REPLACEMENT WITH FIG.NO.47
REF.NO.1-3.

YOORO0902

© o~ oo

52.WIRE HARNESS

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
LEV. PARTS NO. DESCRIPTION QTY IR
®w ® © o 6® @
1 128170-77920 HARNESS, WIRE 1
1 128170-77921 HARNESS, WIRE 1 F 1
(A=EH#03428) N
1 128270-77920 HARNESS, WIRE 1 1 1
1 128270-77921 HARNESS, WIRE 1 1 1 F o1
(B=E/#048086) (C=E/#02710)
1 128670-77920 HARNESS, WIRE 1 1 1 1
1 128270-77921 HARNESS, WIRE 1 1 1 1 F 1
(B=*1982.01) (C=*1982.01) (E=*1982.01) (F=*1982.01)
1 46150-003680 FUSE 30A 1 1 1 1 1 1
1 124770-77940 PROTECTOR 1 1 1 1 1 1
1 124070-77950 CLAMP 1 1 1 1 1 1
| 128170-77500 HARNESS, WIRE 1 1 1 1 1 1
1 26116-080162 BOLT 8X16 1 1 1 1 1 1
1 22117-080000  WASHER 8 1 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902

Fig.61.INSTRUMENT PANEL(M1 & M2-TYPE/-TYPE/OPTIONAL)

YOOR0902

REF.

141

241

LEV.

1
1

(A=EXXX)

1
1

N NN R

(A=EXXX)

S22 NN NN WL RNWW W W

PARTS NO.

128170-91000
128170-91001

(B=EXXX)

128670-91000
128670-91001

128170-91010
128170-91020
128170-91030
128170-91031

(B=EXXX)

46150-001110
128170-91100
128670-91100
46150-001110
26716-050002
22217-050000
124070-91250
124070-91290
26716-050002
22217-050000
124070-91300
128170-91310
104271-91351
128170-91810
128170-91820
128170-91830
128170-91160
128170-77500

(A)=1GM
(B)=2GM(F)
(C)=3GM(F)

DESCRIPTION

PANEL ASSY, INSTRUM
PANEL ASSY, INSTRUM
(C=EXXX) (D=EXXX)
PANEL ASSY, INSTRUM
PANEL ASSY, INSTRUM

HOUSING, PANEL

GASKET

HARNESS, WIRE

HARNESS, WIRE
(C=EXXX) (D=EXXX)

BULB(12V3W/G11.BASS)

TACHOMETER (P=97)

TACHOMETER (P=114)

BULB(12V3W/G11.BA9S)

NUTM5

SPRING WASHER 5

SWITCH W/KEY

KEY, SWITCH

NUT M5

SPRING WASHER 5

SWITCH

SWITCH, LAMP

BUZZER

SCREW M5

WASHER 5

PLATE NUT M5

SENSOR, TACHOMETER

HARNESS, WIRE

61.INSTRUMENT PANEL(M1 & M2-TYPE/-TYPE/OPTIONAL)

(D)=3GMD
(E)=3HM
(F)=3HMF

-

A O = s NN SN =S
o T o) T T Gt S G SO S Gy U Gy

A el

O I e T T S S U U Sy U I N QY
N I o T e T e S S S G S Ny B Ny

OO0 = aAa BRSO N =

P o T o T o, T S QU G NN SR G\, S N R Q'Y

oLD TYPE Details of WIRE HARNESS (Refer No.b) NEW TYPE

LAMP SWITCH KEY SWITCH STARTING SWITCH LAMP SWITCH KEY SWITGH STARTING SWITCH

Red/Blagk > White/Slue
8w
o e
Real | N W _/(

Red/Black White/Blue
o \
i | Red g
Black Red) |Wnite Black Rad|
- Rad/Blach i il |

e
(D)

o ING LAMP

-2

P e

C W TEMP LAMP

L} Yellow/¥hite

| ! 3
' V L0 PRESS LAME

| White/Res

! _ Red/Black

4

RESERVE

|
1
|

|
|

, |
]
y !
@ = -2slf e [SREEE

f d ¢
>
TACHOMETER || BuzzeR TACHONETER _fWithmP B

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 YOOR0902 66.CLUTCH HOUSING

Fig.66.CLUTCH HOUSING N B
(C)=3GMF (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTY I R
w ® © O 6 ®
1 177088-02011 HOUSING, CLUTCH 1 1
2 177070-02011 HOUSING, CLUTCH 1 1
3 177088-02091 COVER, SIDE % 1 1 1 1
4 24341-000600 O-RING 1A S-60.0 1 1 1 1
5 26116-080202 BOLT M 8X 20 PLATED 4 4 4 4
6 22287-080000 LOCKING WASHER 4 4 4 4
7 177088-02350 SHIM SET 1 1 1 i
8 177088-02032 FLANGE, CLUTCH 1 1

1
1
1
1
1
1
1
1
REFER TO Flg. 67 9 1 177070-02031  FLANGE, CLUTCH 11
10 1 26116-080252  BOLT M8X 25 PLATED 8 8 8 8
17 1 177000-02250  SHIM SET 101 11
12 1 177088-02450  DIPSTICK (R I
13 1 23414-160021  GASKET 16 1111
14 1 177090-02620  LABEL 1
15 1 170090-02630  LABEL 1T
18 1 177088-02950  SEAL SC25 408, OIL 111
19 1 177088-02961  SEAL MHSA34 44 8,0IL 1111
20 1 177088-02970 SEAL, OIL 1 1 1 1
2 1 23883-100002  PLUG 10 T T T
2 1 23414-100000  GASKET 10, ROUND 11
23 1 177088-02430  LABEL 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902

Fig.67.INPUT SHAFT & IDLE GEAR SHAFT

REFER TO Fig.68

YOOR0902

REF.

O~ O s N =

LEV.

O G QAT G U AT G T G (I S |

PARTS NO.

177088-03400
177088-03030
177088-03011
177088-03020
177070-03030
177070-03010
177070-03020
177088-03301
177070-03301
177088-03311
177088-03331
177088-03341
24341-000120

67.INPUT SHAFT & IDLE GEAR SHAFT

(A)=1GM
(B)=2GM(F)
(C)=3GMF

DESCRIPTION

ROLLER BERING
SHAFT, INPUT

SHAFT, INPUT

SHAFT, INPUT

SHAFT, INPUT

SHAFT, INPUT

SHAFT, INPUT

SHAFT, REVERSE IDLE
SHAFT, REVERSE IDLE
GEAR (Z=26), IDLE
NEEDLE BERG #K 162213
WASHER, THRUST
O-RING 1A S-12.0

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.

(D)=3GMD
(E)=3HM
(F)=3HMF

QTY

()

EOIRY

P

®)

T

- =N

© O

2 2

-
-

ST QS G
a A s

® @




YOOR0902 voorogoz 68.OUTPUT SHAFT

. A)=1GM D)=3GMD
Fig.68.0UTPUT SHAFT (@=20ME) B
(C)=3GMF (F)=3HMF
REFER TO Fig. 66 REF. LEV. PARTS NO. DESCRIPTION , QTY I R
w B © O & ®
1 1 177088-03091 SHAFT, OUTPUT 1 1
2 1 177070-03040 SHAFT, QUTPUT 1 1
3 1 177088-03071 CONE, DRIVE . 1 1
4 1 177070-03070 CONE DRIVE 1 1
5 1 177088-03130 GEAR (Z=53) 1 1
6 1 177088-03110 GEAR (Z=55) 1 1
78 1 177088-03120 GEAR (Z=58) 1 1
8 1 177070-03130 GEAR (Z=59), FORWARD 1 1
] 1 177070-03111 GEAR (Z=60), REV. 1 1
10 1 177070-03121 GEAR (Z2=64), FORWARD 1 1
" 1 177088-03110 GEAR (Z=55) 1 1
12 1 177070-03111 GEAR (Z=60), REV. 1 i
1% 1 177088-03192 RACE, INNER 2 2
14 1 177070-03190 RACE, BEARING INNER 2 2
15 1 177088-03201 NEEDLE BERG #K303517 2 2
16 1 177070-03200 NEEDLE BEARING 2 2
17 1 177088-03232 COLLAR (A), THRUST 2 2
18 1 177070-03230 COLLAR (A), THRUST 2 2
19 1 177088-03252 COLLAR (B), THRUST 2 2
20 1 177070-03250 COLLAR (B), THRUST 2 2
21 1 177088-03272 NUT 2 2 2 2
2 1 177088-03552 COUPLING, OUTPUT 1 1
23 1 177070-03550 COUPLING, OUTPUT 1 1
24 1 24311-000180 O-RING 1A P-18.0 1 1
25 1 24311-000210 O-RING 1A P-21.0 1 1
26 1 177088-03520 R.BEARING07087/07204 2 2
27 i 24141-302050 ROLLER BEARING 2 2
28 1 177088-03290 PIN 4D-22L 1 1 1 1
29 1 177088-03280 COLLAR 32D-45T 1 i 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 yooroooz 69.CONTROL DEVICE

Fig.69.CONTROL DEVICE e o Eati
(C)=3GMF (F)=3HMF
REF. LEV. PARTS NO DESCRIPTION QTY | R
CONNECTOR ASS'Y wn ® © © & ©®
I'linc. 12~21 1 1 177095-06040  LEVER 111
2 1 26116-080252  BOLT M 8X 25 PLATED a4 4
3 1 177088-06010  SHAFT 11T # 1
4 1 177095-03190  PIN 5 2 ¥ 3
5 1 177088-06020  SPRING 2 2 2z 2
6 1 26911-100102  SCREW M10X10 111
7 1 23883-100002  PLUG 10 101 1 1
4 8 1 23414-100000  GASKET 10, ROUND 101 11
16 9 1 177088-06050  SHIFTER . 4 4 4
10 1 177088-06070  NEEDLE BERG. #HK3026 1 1 1 1
& 1 1 177088-06090  CONNECTOR ASSY 101 1 4
AEFER TO Fig. 86 12 2. 177088-06120 CONNECTOR 1 1 1 1
13 2 177088-06170 SPRING, SHIFT 1 1 1 1
P X 14 2 177088-06140  RETAINER, SPRING 5 & 2 @2
P (/ 8. 18 15 2 17708806150  CIRCLIP 111
17 /ﬁﬁ@ 16 2 177088-06160  CIRCLIP 4111
17 2 177088-06110  HOLDER I S
' 18 2 177088-06100 CONNECTOR, HOLDER T F F
19 2 22117-060000 WASHER 6 2 2 2 2 z
A a9 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
g 7 Q 3 20 2 26756-060002 LOCKNUT6 1 1 4 1
@ 21 2 22417-250150 PIN 2.5* 15 1 E: z
F; C ¢/ 6 (A=EXXX) (B=EXXX)

a‘l@ REFER TO Fig. 66

10
REFER TO Fig.66

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 voorogoz 70.CLUTCH HOUSING

Fig.70.CLUTCH HOUSING s e
(C)=3GM (F)=3HMF
REF. LEV. PARTS NO, DESCRIPTION QTY | R

®w ® © O & ®
1 1 777099-02550 HOUSING ASSY, CLUTCH 1 1 1
3 2 26286-080222 STUD M 8X 22 PLATED 6 6 6
4 2 26716-080002 NUT M8 6 6 6
5 2 22287-080000 LOCKING WASHER 6 6 6
6 2 177099-06050 PLUG 1 1 q
7 2 26223-100222 STUD M10X 22 4 4 4
8 2 26713-100002 NUT, M10 (STENLES 4 4 4
e} 2 22133-100000 WASHER 10 4 4 4
12 2 23883-160002 PLUG 16 1 1 1
13 2 23414-160021 GASKET 16 1 1 1
14 1 177099-02130 STRAIGHT PIN 2 2 2
15 1 177094-02120 FLANGE, MOUNTING 1
16 1 177080-02030 FLANGE, MOUNTING 1 1
i 1 26116-100302 BOLT 10X30 5 5 5
18 1 22287-100000 WASHER 10 5 5 5
19 1 177099-02081 COVER, SIDE 1 1 1
20 1 177099-02091 GASKET 1 1 1
21 1 177090-02630 LABEL 1 1 1
22 1 177095-02400 LABEL 1 1 1
23 1 177099-02450 DIPSTICK W/BREATHER 1 1 1
24 1 23414-160021 GASKET 16 1 1 1
25 1 177099-02950 SEAL TC3052 8, OIL 1 1 |
26 1 177099-02960 SEAL TC40 52 g, OIL 1 1 1
27 1 177095-02980 SEAL, OIL 1 1 1
28 1 177099-06010 FORK ASSY, SHIFT 1 1 1
31 1 177099-06041 SHAFT, SHIFT 1 1 1
32 1 177099-02250 SHIM SET 2 2 2
33 1 177095-06030 CAM, SHIFT 1 1 1
34 1 177095-06050 PIN i 1 1
35 1 177095-06140 CIRCLIP 1 1 1
36 1 177095-03200 SPRING 1 1 1
37 1 177095-06060 SPRING 1 1 1
38 1 177095-06040 LEVER 1 1 1
39 1 26116-080252 BOLT M 8X 25 PLATED 1 1 1
40 1 177090-02620 LABEL 1 1 1

iinec. (1) ~ 13

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 voorogoz 7 1.INPUT SHAFT & IDLE GEAR SHAFT

Fig.71.INPUT SHAFT & IDLE GEAR SHAFT (e e
(C)=3GM (F)=3HMF

REF. LEV. PARTS NO. DESCRIPTION QTY | R
®» ® © O ©® ®

1 1 177099-03011  SHAFT, INPUT (I=2) 1 1 1
2 1 177099-03380  SHAFT, INPUT I=2.63 1

3 1 177099-03411  SHAFT, INPUT (I=3) 1 T
4 1 177099-03920  ROLLER BEARING 2 g 2
5 1 177099-03500  DISK, (NON-ASB) 1 1
6 1 26116-080142  BOLT 8X14 6 6 6
7 4 22217-080000  SPRING WASHER 8 & 6 6
8 1 777009-03021  SHAFT ASY, IDLE GEAR 1 1
9 2 177099-03301  GEAR (Z=25), IDLE 1 i1
10 2 177099-03980  SHAFT 1 1
1 2 24341000150  O-RING 1A S-15.0 1 11
12 2 177099-03321  WASHER, THRUST 1 o
13 2 177099-03901  NEEDLE BEARING 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.
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Fig.72. OUTPUT SHAFT Er-2omE) B
(C)=3GM (F)=8HMF
REF. LEV. PARTS NO. DESCRIPTION QTY I R
w ® © O 6 ®
1 1 177099-03021 SHAFT, OUTPUT 1 1 1
2 1 24341-000300 O-RING 1A §-30.0 1 1 1
3 1 177099-03920 ROLLER BEARING 2 2 2
4 1 177099-03040 PLATE ASSY, DRIVING 1 1 ]
8 1 177090-03230 KEY 1 1 1
9 1 177095-03190 PIN 3 3 3
10 1 177095-03200 SPRING ot 3 3
1" 1 177099-03070 RING, SHIFTING 1 1 1
12 1 177099-03080 PLATE, PRESSURE 2 2 2
13 1 177090-03180 BALL 8MM 5 6 6
14 1 177085-03210 SPRING, RETURN 3 3 3
15 1 177099-03101 GEAR (Z=47), FORWARD 1 1 1
16 1 177099-03390 GEAR (Z=50), FORWARD 1
17 1 177099-03431 GEAR (Z=51), FORWARD 1 1 1
18 1 177099-03111 GEAR (Z=45) 1 1 1
19 1 177090-03110 RETAINER (B) 2 2 2
20 1 177095-03280 CIRCLIP 2 2 2
21 1 177090-03121 SPRING 4 2 2
22 1 177090-03080 DISC, FRICTION 8 8 8
23 1 177090-03090 PLATE, STEEL 6 6 6
24 1 177099-03161 SPACER 2 2 2
25 1 177090-03270 WASHER, THRUST 2 2 2
26 1 177095-03800 SHIM SET 2 2 2
27 1 177095-03900 ROLLER BEARING 2 2 2
28 1 177099-03470 RACE INNER 2 2 2
29 1 177099-03550 COUPLING, OUTPUT 1 1 1
30 1 177099-03540 LOCK NUT 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOR0902 vooroeoz 73.COOLING SEA WATER PUMP

Fig.73.COOLING SEA WATER PUMP L@y e
(C)=3GM (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QTY | R

For Heat Exchanger ,
®» ® © O & ®

Refit Engine

1 1 121575-42000  PUMP ASSY, C.S.W. 101 1

3 2 124223-42091  IMPELLER, C. WATER 1 M 1

1 4 2 121575-42020  SHAFT, IMPELLER 5 1 1 1
5 2 124323-42100  CAM, IMPELLER 101 1

6 2 26554-040102  SCREW M4X 10 11 1

7 2 24107-062024  BALL BEARING 2 2 2

8 2 124070-42400  V-PULLEY, C.W. PUMP 11 1

9 2 124223-42080  SEAL TC13287,OIL 1A 1

10 2 124223-42040  KEY 1A 1

11 2 124223-42070  PIECE 99 1

12 2 22242-000150 CIRCLIP 15 1 1

13 2 22252-000350 CIRCLIP 35 i 1

14 2 121575-42150 COVER 101 1

15 2 124223-42110  GASKET 1 1

16 2 26554-040082 SCREWM4X 8 6 6 6

17 2 121575-42120 COVER 11 1

18 2 124070-42420  WASHER 72 2

19 2 121575-49300  JOINT PT 3/8 2z 2z 2

20 2 26347-080002  U-NUT 8 101 1

21 1 128270-42150  BRACKET, C.W. PUMP 101 1

22 1 26116-080142  BOLT 8X14 2 2 2

L 23 1 22217-080000  SPRING WASHER 8 2 2 2
24 1 104511-78780  V-BELT 11 1

25 1 22217-080000  SPRING WASHER 8 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR0902 voorogsoz 4.COOLING FRESH WATER PUMP & SUB-TANK

Fig.74.COOLING FRESH WATER PUMP & SUB-TANK sy EshM
(C)=3GM (F)=3HMF
'TY
_H_uO—. Iﬁm.m mxn_._h.zna_.g . REF. LEV. PARTS NO. DESCRIPTION b = ; AO“U i = " I R
Refit Engine 1 1 128695-42010  PUMP ASSY, C.F.W. " 1
2 2 121000-42050 GASKET, BODY 1 1 1
3 2 121000-42100 BODY ASSY, CW.PUMP - 1 1 1
5 3 129350-42200 IMPELLER 1 1 1
6 3 121450-42240 SHAFT, IMPELLER 1 1 1
7 3 121450-42260 FLANGE, V-PULLEY 1 1 1
8 3 121450-42310 SEAL, MECHANICAL 1 1 1
9 3 23871-030000 PLUG PT3/8,SCREW 1 1 1
10 2 728695-43500 BRACKET ASSY, PUMP 1 1 1
12 3 23871-020000 PLUG PT1/4, SCREW 1 1 1
13 2 26117-060352 BOLT M6X 35 1 1 1
14 2 22117-060000 WASHER 6 1 1 1
15 1 128695-42350 V-PULLEY 1 1 1
16 il 121450-44410 GASKET, BRACKET 1 1 1
17 il 22117-080000 WASHER 8 4 4 4
18 1 22217-060000 SPRING WASHER 6 4 4 4
19 i} 22217-080000 SPRING WASHER 8 4 4 4
20 1 26116-060102 BOLT M 6X 10 PLATED 4 4 4
21 1 26116-080952 BOLT M 8X 85 PLATED 4 4 4
22 1 26116-081152 BOLT M 8X115 PLATED 4 4 4
23 1 121750-49800 THERMOSTAT 1 1 1
24 1 127610-91350 SWITCH, THERMO 1 1 1
25 1 128690-49530 COVER, THERMOSTAT 1 1 1
26 1 124736-49540 GASKET, THERMO. 1 1 1
27 | 22137-080000 WASHER 8, POLISHED 2 2 )
28 1 23871-030000 PLUG PT3/8, SCREW 1 1 1
29 jj 26116-080282 BOLT M 8X 28 PLATED 1 1 1
30 1 26116-080652 BOLT M 8X 65 PLATED 1 1 1
31 1 720445-44200 SUB RESERVOIR ASSY 1 1 1
33 2 120445-44540 BRACKET, SUB-TANK 1 1 1
34 1 124790-44560 PIPE, C. WATER 1 1 1
35 1 23010-013000 CLAMP, HOSE 13 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO, LTD.




YOOR0902 voorogoz 79.COOLING FRESH WATER PUMP

. =1G D)=3GMD
Fig.75.COOLING FRESH WATER PUMP (B-20M (Er=aM
(C)=3GM (F)=3HMF
REF. LEV. PARTS NO. DESCRIPTION QaTYy I R
®w ® © O 6®& ®
1 1 728290-44500  EXCHANGER ASSY, HEAT 1
2 1 728390-44500  EXCHANGER ASSY, HEAT 1
3 1 728695-44501  EXCHANGER ASSY, HEAT | 1
4 2 128290-44010  TANK, HEAT EXCHANGER 1
5 2 128390-44010  TANK, HEAT EXCHANGER 1
6 2 128695-44010  TANK, HEAT EXCHANGER 1
7 2 128290-44050  COVER, INLET 1
8 2 128965-44050  COVER, INLET 1 1
9 2 728690-44710  COVER (A) ASSY, SIDE 1 4 1
11 3 128690-49310  ELBOW 1 1 1
2 £ 12 3 24311-000160  O-RING 1A P-16.0 (. 1
: " 13 3 26554-050102  SCREW M5X 10 1A 1
© w_ 14 3 23414-050000 GASKET5 101 1
8 @ 15 2 128695-44090 COCKPT1/8 1 4 1
= m 16 2 128695-44070  GASKET zZ 2 2
9 17 2 26216-060202  STUD M6X 20 PLATED 3 8 8
18 2 22117-060000  WASHER 6 & B 8
19 2 26716-060002 NUT6 8 8 8
20 2 123682-44190  FILLER W/BALL 101 1
21 2 23897-030002  PLUG PF3/8 1
22 2 23414-170022  GASKET 17 1
23 2 123672-44200 GASKET 1. 4 1
24 2 26116-060162  BOLT 6X16 4 4 4
25 2 128290-44400 CORE ASSY, COOLER 1
26 2 128390-44400  CORE ASSY, COOLER 1
27 2 128695-44400 CORE ASSY, COOLER 1
28 2 124790-44470  PIN z 2 2
29 2 24311-000700  O-RING 1A P-70.0 g = 2
30 2 121450-11680  GASKET,COVER 1
31 2 128390-44490  GASKET 1
32 2 120345-13160  GASKET 1
33 2 128290-44480  COVER, TANK 1
34 2 128390-44480  COVER, TANK 1
35 2 128695-44480  COVER 1
36 2 43600-500290 COCK 1/4 i A 1
37 2 26116-080202  BOLT M 8X 20 PLATED 4 4 6
38 2 124160-49480  JOINT, PIPE 2 2 2
39 1 124460-77680  RETAINER 101 1
40 1 23061-070300  PIPE 7X 300 2 2 2
41 1 124722-50050  CLAMP 9 1 1
42 3 128290-13250 GASKET 1
43 1 121450-13250  GASKET, EXH.MANIFOLD 1
44 1 121550-13520 GASKET 1
45 1 26116-080852  BOLT M 8X 85 PLATED 4
46 1 26116-080902  BOLT M 8X 90 PLATED 4 4
47 1 22217-080002  SPRING WASHER 8 4
sy - 48 1 26216-080852  STUD M 8X 85 PLATED 2
w e 3 o 49 1 26216-080902  STUD M 8X 90 PLATED 2 2
2z N 4 50 1 26717-080002  NUT 8 z 2 3
aY n y 51 1 128370-13530  ELBOW, MIXING 1
m 5 2 e g -3 52 1 128370-13200  GASKET 1
w 3 & x 3 53 1 26113-080202  BOLT M8X 20 (STEN 4
LT ] & e w© 54 1 22217-080000  SPRING WASHER 8 4
o o
f =4 =
= A J =

(C)Copy Rights YANMAR CO,,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.
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77.FUEL PIPE

LEV. PARTS NO.

128290-59810
128390-59810
128695-59810
128290-59820
128390-59820
128695-59820
128390-59830
128695-59830
121450-59850
123325-59100

IR R G T S G R

(B="1980.11)

1 123325-59110
1 123372-59100

(B=*1980.12)

121250-59860
26116-060102
26116-060162
128290-59010
128390-59010
128690-59010
128290-59080
128390-59080
128690-59080
124450-39240
22117-080000
105582-59150
23414-080000
124060-59380

Y R R R N R

(B=EXXX)

1 180110-51910

(B=EXXX)

1 103854-59200

(B=EXXX)

23414-120000
23857-060000
103854-59191
105311-59500
128370-59500
121575-58500
101147-59810
23414-080000
128695-07230

P (G (i G Y

(A)=1GM
(B)=2GM
(©)=3GM

DESCRIPTION

PIPE (1), F. INJECT.
PIPE (1), F. INJECT.
PIPE (1), F. INJECT.
PIPE (2), F. INJECT.
PIPE (2), F. INJECT.
PIPE (2), F. INJECT.
PIPE (3), F. INJECT.
PIPE (3), F. INJECT.
BRACKET (A)
RETAINER
(C=*1980.11)
COVER
CLAMP
(C="1980.12)

RETAINER (B)
BOLT M 6X 10 PLATED
BOLT 6X16
PIPE (A) ASSY, FUEL
PIPE (A) ASSY, FUEL
PIPE (A) ASSY, FUEL
PIPE (B), FUEL
PIPE, FUEL OIL
PIPE
RETAINER, PIPE
WASHER 8
BOLT, PIPE JOINT
GASKET 8, ROUND
PLUG

(C=EXXX)
GASKET, PLUG

(C=EX09
BOLT 12, PIPE JOINT

(C=EXXX)
GASKET 12, ROUND
JOINT BOLT 6
BOLT W/PLUG & SEAL
PIPE, FUEL RETURN
PIPE, FUEL RETURN
PIPE, FUEL RETURN
BOLT 8, PIPE JOINT
GASKET 8, ROUND
LIFTER, ENGINE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

Q)

(D)=3GMD
(E)=3HM
(F)=3HMF
QTy
®B © O ® ®
1
1
1
i
4
1
’
1
1 1 1
2 2
2 2
1 @ 2
1 1 1
z 2 2
4 4 4
.
;
i
)
i
1
1 1 1
1 1
1 1 1
5 2 2
1 1 1
(E=EXXX)
1 1 1
(E=EXXX)
1 1 1
(E=EXXX)
6 6 6
2 2 2
1 1 1
1
1
"
> @ 3
4 6 6
1 1 1




